LMiac’H

EFERH I EJAO—42—FTF

RODANEGG

__ 4 B Y _J il | 4 (G
Quality on Demand




IN—Y)RXAFDODRAIZDINT

1) TONR=YYRMIETERANZBHENATEYFET,

BR4A GmEa—F xrRER e B B T # 1 E7ER
GM1528 N843 (139232

VC 3044 392612 MC 304J ( ) 30ps.~2700r pm EM G0DMJ
NC 3644 300613 NC 364J N 843l (139234) 36ps.~2700r pi (551828)

IO UGBTI VO VEEES EN-) L Dy —Y RT-BRMBEREESHEESICLY

EESINTBEYZFT,

2) YA FDOEHEARIZDONT
DA FDOERBEARBRETERICRIBSICHESTHALES,

Rtgs |38 @m B 5 B & & M a ty
Key No Parts No Parts Name ©)

BRHS®E | & £

Application |Description)] Remarks

©| 2N

ORHEEBE ST AZAPIHAEINTVWEBESLYRAMDEBSZ—HIEDHILICKY, BRBESHRSITSE
FY,

QMBS WMRETEEITH-OOMREEFSTT .

QmaTH WMMOBMHENN, EXTEHRRLTHYET,

@FE H RELBSH-YOERAEHEZRRLTHYET,

GH # 4t MREERICLIFHREABREOEBRMEBZRRTLTHY FET,

COEASH BIALEEEESHIRRILTHYET,

@ o BROYAXEXRRLTHYET.

®fF & RO - RPAELARTLTHY FET,

©@ALL TARTOELZERLET,




3) EE8. BEEIZDOWT

anf

E5 (MMEEICKSHAMEIBAREDEBEDRRIERODAY TY )

ouji

RTLS A B
* BRERTET BRESHCOT—I1HIDEIHBEVEZLEEAL)
A FBERLICEHRMESHY GTASREIFHARKOVTNICLEFHEET, )
: wmposmstsy  (FRd TR g, e
D FEMROEBELZ L (FEmIHEL. BRREERRBICOHARFHETT )
E EMR&ETHY BERASHEICSHEEZELA
F BELEBETHY BRASHBEICSHEETLA
O IBER SR ISEREICRR Y i, LIEHBREHE (Ov— Y 2 MAaESHICHNAESHER
[ZFRT)
~X XX XXX BERE SHET
XXX XXX~ SBERS - SHEY
BREE : ASSY : 72T RH :34Fb OP. A Tay EX -8 K
Inc oo = || R = d TE & IN - R
AR P E Low : F | R &
Fr. 782k SSTD : RAUH—F t BE
Re. LB u.s T4 X ) &
LH :LZ2Fk 0.3 A== X COMPL : a>TY—Fk (EA, AT AF)

4) A A KMIDNT

A 53R RZIFASSY BB, BEAHMARBEINTHEYEINILT LLEHGBREZRTLO TRHYF
Hh, ERGHGBESERVHEIT-ONERELGEDIDTY, 1 FRAMIFENATNEIES LR FORY
BESE—HSIEDHLIZEY, TORHLESHOHMRBESEMAELIICHL>TLET,

ZEXIZDOLT

1) #EETINOBIIHNRES. BRLH. BRERMOE T,

2) TEXOBSIFEEE L TEELNDRSIEEDEE A

3) NOXXEGRICIE /AR PUEBSR =09 TERBLET,
(TROELREFERASNET L RHRBOHEEECTIRAEAYET.)

4) EREMEKIZHEROBRHMERESBIIES,

KABBREFEGCEET S EAHY FET,




How to consult parts list

1) This parts list contain following model.

Model Code Indication Engine Remark Mower model
model model
GM152B
N&4
NC 364J 392163 MC364] | N843L (139234) 36ps”2700rpm (551828)

Please confirm both engine serial number (addreviation ; EN---+) and chasssis number, when place a

spare paris order.

2) Description in list.

ltems in the list are described below by Nos. in the table below.

BtEs (W R B S T "as” EBEmSHE T # %
Key No Parts No Parts Name ©)} "R% Application Description] Remarks
@® @ ® @ ® ® @

@ Index No. . By reflrring the No. in the illustrations to the same No., you can find the correct
parts No..

@ Parts No. : No. to control parts.

(3@ Name of parts . Name of parts is in dicated in English and Japanese.

@ Quantity ‘ . It represents the quantity of each part contained in reference No..

® Interchangeability : Mark to show interchangeability when replacing former partswith new ones.
® Applicable No. of machines : No. of machines for which design is changed.

@ Discription . Specifications, descriptions, etc. of parts.

Remarks : Size of parts.

© Model : Type



3) Mark and abbreciation.

Mark (when parts are changed, interchangeability of new and former parts is shown as below.)

Mark Content
* This mark appearing “Parts No.” column indicates parts not to be supplied.
A New and old parts are mutually interchangeable.
B New parts can be substituted for old parts, but vice versa Thus, new part may be sup-
plied to order asking for supply of old parts.
D New and old parts are not interchangeable.
E Indicated as “E” in “interchangeability” column. Its applicable serial number or
F “F" mini filler or engine appears in “Application” column.
O Old parts will be supplied until out of stock and thereafter-new substitute parts will be

supplied. (This mark appears in “Parts No.”. column and corresponding old numbers in
“Remarks” column.)

~XXXXxXxXUpto XXXXxXx forserial numbers.
X XX XXX~ 1 xxXxXXX and up for serial numbers.

Abbreviation . ASSY : Assembly R.H : Right OP. . Optional IN : Intake
Inc . Including UP . Upper d . Diameter EX  Wxhaust
AR . Required LOW : Lower 1 . Length
Fr. . Front ST.D ! Standard t : Thickness
Re. * Rear US ! Undersize @ . Diameter
LH > Left 0S . Oversize COMPL : Complete

4) lllustrations

lllustrations present assemblies and individual piece parts not always precisely. They are just guide-

lines to find correct parts codes. By comparing the index No. in the parts list with the same No. in the

illustrations, you can know the parts No.

How to order

1) When ordering some parts, designate the code No., name of parts and quantity.

2) Returned paris other than those, which were delivered by mistake, are not accepted.

3) Be sure to use BARONESS genuine parts for BARONESS products. (Warranty does not cover when the

use of parts which are not BARONESS service paris.)

4) Refer separated parts price list for prices of parts.

* This parts list may be modifind without notice.




=| N

CONTENTS

% KER N—T

FIG.NO. SUBJECT PAGE

I

ENGINE
101 S S TO vy H eeeeeenneeeennetiiniiiinniiieeinaen, CYLINDER BLOGCK +++v+tvereesssrvnsarsaruaeeanns 10
102 FLSS A T R erreneernneeneneenretaninieinne e, CAMSHAFET ererereereesrvsrnsruneniernrenareanenns 12
103 S A Reererrenniinniie e CYLINDER HEAD +++verveeveereesensrnsenssaanenns 13
104 L1 ) T7 — Laveeveereennsennseeanerunenunnensnennseeanenes ROCKER ARIM ++teseeeeeessensneruerennunneeeanenns 14
105 G T 3 A PN HEAD COVER +++eresseessrerrenssrruaneasaunaeeanns 15
106 5280 0T REEZR e CRANKSHAFT & PISTON reeeeeeeeereserssesenns 16
107 F A IUAR L T erereeneriiiniiiiniiiin e, OIL PUMP +++vesrerenssnnrranmunruesnennsensreanenns 18
108 Mo — AR S ettt WATER PUNMP +++eeeeeeeeevsssenseennrenneeeanennnens 19
109 FIV B = Bevennnnininiiiiii ALTERNATOR ++vveeeeerevnsernraennrauieenaneunnens 20
110 FILBZ =BT Reverernnnii ALTERNATOR MOUNTING  +++eeeeeeressensenses 21
111 BA X TENEIINF — e, TIMING GEAR & GOVERNOR ++++vereeeeeereses 20
114 ITEX YV —ZARToT A —JLReeeeneeenaeeennnees EXHAUST MANIFOLD  ++evveeeereeersennsensenns 23
116 AT 273 0RETETA e INJECTION PUMP & LINES «eeeceeeerececeeeeee 24
118 AT T TR T e INJECTION PUMP = 131017811 «ceeceveeeeees o5
119 TaATIVA T T Hevrerarernaenenneninennneennnns FUEL INJECTOR +++rveervereserssraseasenasnasrnnnes 26
120 AL —F AT T Rerreernnnieiiiiii STARTING MOTOR ; CM314 ++++sereveveneeeeenes 7
121 & T Ry K Ty - RIS STARTING MOTOR ; CM374 +++ e sevvvenveeeeees 28

7=z

CHASSIS
201 TATIVINA T L INY T Y eeeeeeeeeneeneeennnnn. FUEL LINES, BATTERY +++evererererereeeacaans 30
202 T | R A T L T T OO PPN FUEL TANK ceeeeeerseveeeeerennntuiertannuieeeanenns 31
204 TTT Y —F . T T Serrenrreerenerenneennneeneenens AIR CLEANER , MUFFLER «++eseeesessessnnnnns 32
205 RS ZAI gl e, TRANSMISSION, GEARS «+++reereerrerrnnnnnunns 33
206 P N E P RP L DI TRANSMISSION, SHIFTER «w+eeeeeeeresererenes 35
207 FS2ZIvial, RSATEZF e TRANSMISSION, DRIVE PINION-=:cceceeeeeeee 36
208 F T TORT T RIDeeeeeeeececiennnieinannn. DIFFERENTIAL, FRONT AXLE:++-++eeseeseeeeee 38
209 AT T 2B eeeeneennneneniiietinniietieeeneeneeeans STEERING COLUMN & OPERATOR’S DECK---40
DO0A A — Al ierecreriuiiiiiiiiiii i et INSTRUMENT PANEL +e+++vesseeseeessenneeeacenns 42
211 JXT DRIV, TTRING D 2 eeeeeeenennnnnnnn REAR AXLE, DIFFERNTIAL & HOUSING ---43
212 YT I ZIV. RAIVS 5T Revereerrenereencenens REAR AXLE, WHEEL SHAFT :reeeeeeeeeeeeeees 45
212A AT T LTI Attt STEERING CYLINDER ++rvereeeeesresersseasenns 47
213 AL JU, HST ereereeresemnsernnsneennnenienenieenns PEDALS, HYDROSTATIC TRANSMISSION ---48

214 a>rA=Jb, PIERIVEF T I LIN— e CONTROLS, ACCELERATOR & CHANGE LEVER -:-49



215
216
216A
217
218
219
219A
220
221
221A
222
223
223A
224
224A
225
226
226A
227
208
229
230
231
232
233
235

£7

MOWER ;
401
402
403
404
405
406
407
408
409
410
411

:/_\.,_.:/&r_]-j'z ....................................... CHASSIS & ROPS ceceeeeeeenccncsnncnccacanccces 51

1J T RN TP Lyeeeeeenneerenmnenionniuioniineiiieein LIFT ARM cseereeererseesaonsorencersonsassocnsssvones 52
I A S P L T T T TTrvoroP O OUP R LIFT CYLINDER ++reereeersersransnssaneasaaaaeaenes 53
FKUZy by T . BONNET,FENDERS  «rereeeseeseennseeseasenancnes 54
ATFTN G —= LT reeereneeenennanncianes STEERING CASE, HYDRAULICS = «=eeereeeees 56
i R N [ [ T PO PO U P CONTROL VALVE  reecresrrorcesenssecsennsmnenne 57
e R N [ [ T PP CONTROL VALE ++rreereesrroreeseossncsaacannenne 59
T LIV, LT eerrernnneeiiiniininiiiseeii FILTER, HYDRAULICS +ereeeeseevrnnesasesssnnnne 60
HST RS T ceeeerermseremmsminnneccninninnin H.S.T. DRIVE e eeeerereseesssceeseenseeuusneniormnnes 61
HST 77wy T U coerninnniiiiiiiiiiiiniie HST ASSEMBLY c:eececerrereraasenoscasancntanancas 62
A R - B P T P TP RADIATOR -+ eveererererrossnsnserasensnsciassenerenes 64
S - PP SEAT BRACKET ereeererorsesrenasnsesssanonaonsans 65
/= P eeerestitiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiitieiiiieiies SEAT cecereecocncsannceccosaeasssccaosossscasssssssncs 66
T T HR—= R ENGINE SUPPORT setererereresesonsnecacannnsnnnes 68
BT E AT, 5l ENGINE SUPPORT +++esssreeeseseserassssreessnne 69
o R N - I | P P P PP BRAKE PEDALS +eereeeeersereseenssenneccansannee 70
IN=F2TTU=F AV T LI N =i PARKING BRAKE, RANGE LEVER -=«exeeeee 71
N=%2TTU—=% F=TIYHI oo PARKING BRAKE CABLE RETENTION -+« 72
T =FT vy T i BRAKE ASSEMBLY #+vvteereeeeececesacacasaconnns 73
47 S Pt -CLUTCH ASSEMBLY :ee+roeeerreesssesrumnnninnens 74
TOL R, UFTRA Jheereerrneeeinnnninn. FRONT WHEELS,REAR WHEELS «++++++s+ee 75
e JATT 3 CTT TIPS WIRE HARNESS ++eeveeeeeeererenesnsnsocanoniinenns 76
Hm LN T L | eereeereene et NAME PLATE «e-veeeereeeeseeesamesasnessinnessunes 77
e L | ST PP PP DECALS v+ +eeeeeeresssesesrusrersseteseeniotauseeminen 78
oA K PTO KIT ceeerrereeremmeeeemnin. SIDE PTO KIT ceeeererereesreesseansscsiunnseionneas 79
HTINIVT § Sl srereceececnsiacenieiiiiini. DUAL REMOTE HYD=VALVE ereeeeeesescncens 80
FM60DMJ
e Bl Ay o | A A B P N UNIVERSAL JOINT ceeceeveecescnesesstecasnacaenns 82
HETP AR 4 Zeeeeerenenneerininnneiiiiinniiin GEAR BOX  +rreeeerrersesssrmonmenneniasiiineiionon 83
ARTYLTRIVE § i Beeeerennneeniininiiennnn BEARING HOLDER ; CENTER :++++vseeeeeeesnss 84
A7 "/7“7k1l/'5f DA R BEARING HOLDER ; SIDE cceeeeeeeeeeesnanens 85
D D= B A T PP PP s TENSION ceeereerererenesecncssensesssenseenerenne 86
FETTF YR, FI e MORE DECK, COVER  «++eeereserseressenesununs 87
O—5 7O  R& U T ROLLER : FRONT&REAR «r+eeesresnrnraneseenans 88
Fwﬁ, e ) LR R TR P LT P PP PP VPP TPTP PP ITS FRONT & REAR WHEELS cceceeceecoecccncccccs 89
F U RAF =PI N erenennneeciiiiiiiiciiiinn. DISCHARGE COVER :ecreeeeeeecennenteacconecnaas 90
) T AT O P LINK  creereoreosenssnsrencennrmnoenomnasnosossssnssens 91



HmESIERS
NUMERICAL PARTS INDEX



IVIJEm

(ENGINE)

GM152B * MC3044J:-+--- N843
MC364J------ N843L



vy g70vy
CYLINDER BLOCK

FIG.101

RuEs| 3 & & 5 ® W BE®H Ja%,.‘f'ﬁ = EESH B | FE =
Key No Parts No Parts Name 304 | 364 .51; Application |Description| Remarks
1 |110101360 CYLINDER BLOCK,CM314|> ) > &7y Y 1 MC304
1 /110101490 CYLINDER BLOCK,CM374|> U > & 70w 1 MC364
2 064200015 PLUG, Sealing 737 1 1
3 064210025 PLUG, Sealing 73T 1 1
4 064210040 CAP Xvv7 2| 2
5 |064210040 CAP Xyvv7S 2| 2
6 (198466010 PLUG 737 2| 2
7 198466020 PLUG, 10.4mm 755 3 3
8 (198466030 PLUG, 6.5 x 7mm 737 4, 4
9 [165296220 SHAFT COMPL.IDLE GEA| > + 7 b COMPL 1 1
11 |198517222 BUSHING, Std Tvoa 1 1
12 |040306203 BEARING, BALL R=ART7YL T 1 1
13 |064100045 PLUG, Expansion 737 1 1
14 |042309013 BEARING ASSY ~N71) > ASSY 1 1
15 |030500612 PIN, Dowel [ 2| 2
16 |030500616 PIN, Dowel e 2| 2
17 |030501025 PIN, Dowel B> 2| 2
18 |030309005 PIN, Spring B> 2| 2
19 |012110820 BOLT, Stud Z&y KRV B 2| 2
20 (012110635 STUD, Stud ZAy KRV B 1 1
21 [012110660 BOLT, Stud 2By KRV B 1 1
22 (110996820 GASKET HAEY M iAWY 1] A
23 (110708310 PAN, ENGINE OIL F4JVIX COMPL:CHB| 1| 1
24 010109235 BOLT RIL b 26| 26
25 010411212 BOLT, M12x12 FIL bk 1
26 [025100012 WASHER, Sealing =Yy 1 1
27 (198636170 OIL SEAL T —Ib 1 MC304
27 |050209083 OIL SEAL FALI = 1 MC364
28 (110367770 PLATE : NHG J¥ 7L — b I NHG 2 MC304
28 (110367840 PLATE : NHG J¥ 7L —b INHG 2 MC364
29 [011510820 BOLT, M8 x 20 RIV b 10| 10
30 (140036220 VALVE, PRESSURE RELIEF|1J U—7/3JLF ASSY| 1| 1
31 [185086551 MOTOR ASSY.STARTING| X #—# ASSY 1 MC304
31 (185086530 MOTOR ASSY.STARTING|Z4—54 5 E—4% ASSY 1 MC364
32 (198736150 BODY RFEA 1 1

—_
o



vy EJayy
CYLINDER BLOCK

FIG.101

RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name 304 | 364 E% Application |Description| Remarks

33 |052109078 O-RING, P15 oury 1 1

34 |140546020 ADAPTER PARIZ AR 1 1

35 |140517020 FILTER, ENGINE OIL |#4JV7 1€ JL % COMPL 1 1

36 |110756490 GUIDE 74 K COMPL 1 1

37 ]052109113 O-RING, P10 oy 2 2

38 (011310612 SCREW, M6x12 KIv b 1 1

39 [198416270 DIPSTICK LIV —2 COMPL 1 1

40 (120116160 TAPPET ANY b 6 6

41 |120456250 ROD.PUSH 7YY10YKNCOMPL| 6 MC304

41 1120456310 ROD.PUSH 7V20Y K COMPL 6 MC364

42 1011511020 BOLT, M10 x 20 RIL b 2 2

11



HL %7 b
CAMSHAFT

FIG.102

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 120026350 CAMSHAFT HLIAT b ASSY 1

2 /034100508 KEY *— 1

3 |040156304 BEARING ASSY NT Y ASSY 1

4 1199216230 SPACER AN—H— 3

5 |120736081 GEAR X 1

6 (120016050 GEAR, Cam HLFxY 1

7 125256120 GUIDE, SLIDE 254 4 COMPL 1

8 |011310612 SCREW KIL b 2

9 |199566651 PLATE A Zl 1

12



D EANY R
CYLINDER HEAD

FIG.103

— 6
RHEs 2 & & & B & 2 % ﬁ%,tﬂyﬂﬁ = EESHE| B S E E
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 (111011171 CYLINDER HEAD SYEAY KR 1
2 (064210018 PLUG vl 5
3 (064210030 PLUG Al 2
4 064210025 PLUG 739 4
5 |064210010 PLUG 77T 2
6 120166350 VALVE, ENGINE, INLET, STD|{ > 54 27 /8L T 3
7 (120176360 VALVE, ENG EXHAUST, STD| T ¥ — X k/NJLT 3
8 (120406070 SEAL, Intake o= 3
9 (198216700 SPRING ATYT 6
10 [120186080 RETAINER )5—F 6
11 120226070 COTTER v A& 12
12 |120406050 SEAL = 3
13 [120216041 CAP NVTxvYYS 6
14 110136400 VALVE, SEAT NIVF—PBRIIN 3
15 111147491 GASKET, CYLINDER HEAD T=1 3| A AT Y b AY R T=13| 1
15 111147501 GASKET, CYLINDER HEAD T=1.4|H A4 B AY K T=14| 1
16 [111136480 BOLT AY KRV B 11
17 111136490 BOLT YRRV B 3
18 |195816540 HANGER NoH 2
19 |011510816 BOLT KIL Bk 2
20 |012110655 STUD 2%y KERIL B 2

13



AyAh7—LA
ROCKER ARM

FIG.104

RS B & & 5 B A & W - EEES®| B R &
Key No Parts No Parts Name 304 | 364 .51; Application |Description| Remarks

1 120036930 ROCKER ARM Oyh—7—L4L 1 1

2 1120356131 ROCKER ARM, Intake \ Bv h—7—L4 ; IN 3 3

3 120356141 ROCKER ARM, Exhaust| 0w h—7 — L ; EX 3 3

4 1199486220 SCREW, ADJUSTMENT | 7Y+ A R X9 U 2 6 6

5 1020109076 NUT FU b 6 6

6 [120316281 SHAFT v b 1 1

7 1198217170 SPRING A7YT 2 2

8 |011310635 BOLT KIL b 2 2

9 |012109044 STUD, Stud ZHY RFEIV B 3 3
10 |023100010 NUT P 3 3
11 (185246060 SENDER UNIT ~/3aACZT b 1 1
12 {140606941 PIPE # 4 JLIN1 7 COMPL 1 MC304
12 140607281 PIPE * 4 JV/N1 7 COMPL 1 MC364
13 (140996260 GASKET HR5YJ b M8 4 4
14 (198486780 BOLT,BANJO 74 R b 2 2
15 120996140 GASKET HAFY b B h=-T7-L7357 b 1 1
16 |052109076 O-RING oy 4 4
17 (199280300 SHIM 2L 4 4

14



Ny RAN—
HEAD COVER

FIG.105

RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 /111996410 GASKET, HEAD COVER|#ZFY b i AY N HN= 1
2 111217670 COVER ANY KA/N— I CHB 1
3 110666210 DEFLECTOR FAIVZ MY IN 1
4 110666060 SCREEN, FILTER, Engine Breather | 2 F —JL 7 —Jb 1
5 1015600406 SCREW 2703 6
6 [140996270 GASKET HZFY b IM10 3
7 1024600010 NUT, Cap XYYFFU b 3
8 (198436010 CAP, FILLER XYV 1
9 052100420 O-RING oury 1
10 |110566080 BREATHER FU—=HNIL7 1
11 [011100408 BOLT RIV b 4
12 (011310660 BOLT FIV D IMEX60 SxTFVE 2
13 |011310640 BOLT RIV b 2
15 |135996950 GASKET, MANIFOLD |#Z4Y b I74274% 1
16 |135566510 MANIFOLD T7474.I74271% :CHB 1
17 (011310620 BOLT, Hex, M6 x 20, 8.8|KJL b 2

15



9529 %7 N&EX R
CRANKSHAFT & PISTON

FIG.106

RnEs | 8 & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name 304 | 364 .51; Application |Description| Remarks

1 [115256580 CRANKSHAFT 7729 %7 COMPL 1 MC304
1 |115256760 CRANKSHAFT 9229 %7 k COMPL 1 MC364
2 (115276200 GEAR *v 1 1
3 /030509020 PIN, Dowel E>r 1 1
4 |030300816 PIN E> 1 1
5 (110156171 BEARING HOLDER ASSY|A71) > kb4 ASSY : 1 1 MC304
5 (110156370 BEARING HOLDER ASSY|~X7Y 45 %IV 4 ASSY:2 1 MC364
6 (010109406 BOLT KIv b 6 6
7 (030500612 PIN E> 6 6
8 (110156181 BEARING HOLDER ASSY|AN71) > 4§ %IV 5 ASSY: 2 1 MC304
8 (110156380 BEARING HOLDER ASSY|AN71) > 5 %IV 5 ASSY:3 1 MC364
9 |110156191 BEARING HOLDER ASSY|X7Y > JkIVH ASSY:3| 1 MC304
9 (110156390 BEARING HOLDER ASSY|N71) > %IV 5 ASSY : 4 1 MC364

10 (198517232 LINER, Standard A& IIIT STD 3 3

11 [198517242 LINER, Standard XA a STD 3 3

12 /080109061 BELT, V NJL b+ (A36.5) 1] 1

13 (010109667 BOLT, M8x50 RIV b 2 2

14 010700865 BOLT, M8x65 RIL b 2 MC304

14 010700860 BOLT, M8x60 KIL b 2 MC364

15 |115107970 KIT, PISTON RINGS, Standard|EX b))%/ KIT:STD| 3| 3

16 [115017541 KIT, PISTON & RINGS, Standard| £ X k> KIT : STD 3 MC304

16 [115017491 KIT, PISTON & RINGS, Standard| £ X k> KIT : STD 3 MC364

17 (115326220 PIN, PISTON EXME> 3 3

18 |036500028 RING, SNAP AFYTYLT 6 6

19 [115026251 ROD ASSY.CONNECTING |3 %574 /0% K ASSY 3 MC304

19 (115026330 ROD ASSY.CONNECTING|ax% 74 >0V K ASSY 3 MC364

20 [198517260 BUSHING Tvoa 3] 3

21 (115176140 BOLT, Connecting Rod|RJL b 6| 6

22 (020109120 NUT FU b 6 6

23 (198517252 LINER, Standard AZJV I STD 6 6

24 (115357380 FLYWHEEL, ENGINE |7 74 &4 —J\ COMPL 1 1

25 (115376040 GEAR, RING ¥+ 1 1

26 (034100508 KEY *— 1 1

27 (010109341 BOLT RIL b 6 6

28 |020109086 NUT AR 1 1




99209 %7 b & EXMY
CRANKSHAFT & PISTON

FIG.106

RiES B & & 5 IR -l EEES® B R OE
o
Key No Parts No Parts Name 304 | 364 RP| Application |Description| Remarks
29 (115397790 PULLEY 9709987 871 INHG 1 1
30 (199266200 WASHER, THRUST [R5 X KTV 2 2

17



FALIKRT
OIL PUMP

FIG.107

RnEs | 8 & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 [165026230 GEAR ASSY.IDLE 74 RKILX+ ASSY 1
2 199266270 WASHER.THRUST AZARNTI Y 1
3 |198217760 SPRING ATV 1
4 1140166250 ROTOR a—% 1
5 1140116220 COVER.OIL PUMP | F AWK T H/N— 1
6 (199286340 KIT, Shim P LKIT 1
7 1198216720 SPRING ATYT 1
8 (199236540 COLLAR Hho— 1
9 036800010 RING, SNAP AFITVT 1
10 |052109076 O-RING oyry 1
11 [140986860 TUBE, Ol N4 1
12 [140406520 FILTER, Suction #9374 )V4 COMPL 1
13 |011310612 SCREW RV b 4
14 165996540 GASKET HRFYh 700 b TL=b 1
15 (165166600 PLATE.FRONT:CHB |7A> 7L —} :CHB 1

18



DA —=BRTS
WATER PUMP

FIG.108

RiES B & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 [145017790 PUMP, WATER % —4K>7 ASSY: NHG 1

2 |015300614 SCREW KIv b 3

3 [145146320 PLATE, Set vy ML —} 1

4 1145996681 GASKET HRrw b 1

5 064500030 PLUG 727 1

6 |011310635 BOLT, M6x35 KIv b 4

7 1023100006 NUT, M6 x 1 PV 1

8 [145337030 PULLEY 27>T=N 1
9A |145387000 HOLDER, Fan TT7ERIVE 150 1
9B |145386910 HOLDER, Fan TT72RIVE 110 1
10 (145306510 FAN 9=Ur977> COMPL| 1
12 (011310675 BOLT, Cap, HH, CL8.8, M6 x 1x 75| R JL b 4
13 |145996670 GASKET HAFI N 9t=4KT 1
14 010800820 BOLT, Bolt, M8 x 1.25 x 20| K JL 2
15 [067100022 CLAMP, HOSE i el VAR N 2
16 (145536051 HOSE =2 1
17 145226450 COVER #—EZX4Y M= INHG 1
18 |145996051 GASKET HAGI N H—FHN- 1
19 (145206220 THERMOSTAT COMPL|#—EX %"/ b COMPL 1
20 |145216730 CASE.THERMOSTAT |#—%X4%Y r—2:CHB 1
21 (145996710 GASKET HAGI N H—FEF—-2R 1
22 (385720360 SWITCH, THERMOGUARD, Thermostat | R 4 F ¥ —E 1
23 385720011 SENSOR, Thermostat [ —#—FEXA—4% 1
24 1023100006 NUT, M6 x 1 PV 2
25 (199116370 CLAMP 9527 1
26 [011310645 BOLT, Cap, HH, CL8.8, M6 x 1x 45| K JL b 2
27 (011510820 BOLT, Bolt, M8 x 1.25 x 20| R JL bk 1
28 |064500030 PLUG, Plug 737 1

19



FIVZx—%
ALTERNATOR

FIG.109

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 185046320 ALTERNATOR, Includes : Ref. 2thru 15 | 4 JL & 2 — & ASSY 1
2 |185446269 NUT A 1
3 (185436180 PULLEY 7=V 1
4 1185446270 SCREW KIL b 1
5 |NSS NOT SERVIGED SEPARATELY, Fion, ncudes: Pef 647 1
6 [185446271 SET OF SCREW Yy bRV 1
7 185446272 BEARING, BALL R=IbRXT7Y T 1
8 |NSS NOT SERVICED SEPARATELY 1
9 (185446274 BEARING, BALL R=IWXT YT 1
10 |[NSS NOT SERVICED SEPARATELY 1
11 [NSS NOT SERVIGED SEPARATELY, Rea, ncludes: Ref. 12-19 1
12 (185446278 TERMINAL, Set, Terminal | % — X F-JU 1
13 |185446277 REGULATOR, VOLTAGE|L ¥ 2L — % 1
14 (185416480 BRUSH Tva 2
15 (185446276 RECTIFIER LI9FT774F% 1

20



FIWNE2Z—ZFT) b
ALTERNATOR MOUNTING

FIG.110

RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 |185727000 PLATE, Adjusting TINATALGTU=b i xT% A

2 |185046320 ALTERNATOR, See Figure 01.10 | A JL & x — & ASSY 1

3 (011510820 BOLT, M8 x 1.25 x 20 |KJV b 1

4 1026109017 WASHER, M8 A Y 1

5 |185976900 SUPPORT 271 . SB 1

6 |011510816 BOLT, M8 x 16 KIv b 3

7 1010311035 BOLT, Hex, M10 x 35, 8.8, Full Thd| R JL b 2

8 020900010 NUT, M10 x 1.5 FJ b 2

9 080109061 BELT V ANIL S (A36.5) 1

10 |011510825 BOLT, M8 x 1.25x 25 |KJL b 1

21



LI TXY&ANF—
TIMING GEAR & GOVERNOR

FIG.111

B & E 5 B & B % ﬁ%{f‘” = EICSHE| B | FE E
Parts No Parts Name 304 | 364 .51; Application |Description| Remarks

165106770 CASE.GEAR F4 4 —Z COMPL : CHB

165996550 GASKET HRAEY M i XXr—2

198636160 SEAL, Oil, 0.0.55.0 mm, 1.D.338 mm |4 JLS, —JU

030300414 PIN Er

125046340 LEVER, Governor LN—

125406080 LEVER, Tension L/N—

398210070 SPRING AT T

036800008 RING, SNAP ARFITIYT

026200010 WASHER A

198217500 SPRING AFYLG P 2B — |

011310680 BOLT KIV Kk

031100004 PIN AFVTEY

198217220 SPRING ATV T x>

125156250 ARM 7— LA

052109110 O-RING oury

011310660 BOLT Kbk IMeX60 NRHYE

125416090 LEVER, Governor HINFLIN—
011310630 BOLT, Hex, M6 x 30, 8.8|7RJL b
011310645 BOLT, Cap, HH, CL8.8, M6 x 1 x 45| R JL b

_, o A N = N RN = = Wl e a NI A D) = e
_ AN = =S N RN = = Wl N A D) = e

023100006 NUT, M6 x 1 7 b

125116141 ROD %7 b

052109108 O-RING ovry

036800005 RING, SNAP AFITYLT

125976100 BRACKET 254

011310614 BOLT, CL 8.8, M6 x 1 x 14| JL k

010109264 BOLT RIL Bk

052300600 O-RING ovury

398430630 PLUG ,CM314 TZ3T (F1I) MC304
052100280 O-RING ,CM314 ovry MC304
131046430 ANGLICH SET ASSY |77 51k MC304

131046390 ANGLICH SET ASSY (77> 7241k 1 MC364




IXY—ZARY=T4+—ILK
EXHAUST MANIFOLD

FIG.114

REES| 8 & F S ECEEE i EEEL IR
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
1 |135616400 MANIFOLD, EXHAUST|I%Y-2 bvZHV K ; SB-H 1
2 |135996590 GASKET, MANIFOLD |#Z24Y b EXVZHIE 1
3 (012110625 STUD A&y KRV b 2
4 1011310625 BOLT, Hex, M6 x 25, 8.8|RJL b 4
5 1023100006 NUT, M6 x 1 FU b 2
6 [314990013 GASKET HRrU b 1

23



12212923 >RT&FTA4>
INJECTION PUMP & LINES

FIG.116

RnEs | 8 & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name 304 | 364 .51; Application |Description| Remarks

1 [131017811 PUMP ASSY.INJECTION|1 > 92 ar® 7| 1] A
2 |131426310 KIT, Shim, :0.2,0.3,0.4, 05| > L KIT AR| AR
3 ]023100008 NUT, M8 x 1.25 PV 2 2
4 1010800820 BOLT KIv b 2 2
5 |131406360 INJECTOR, FUEL SYSTEM|1 > ¥ = 7 #— 3 3
6 (131606960 TUBE, Return JRE—=>Fa—7 1 1
7 1131507601 PIPE.INJECTION NAT 1 MC304
7 (131501030 PIPE.INJECTION NS 1 MC364
8 (131507611 PIPE.INJECTION NA4T 1 MC304
8 |131501040 PIPE.INJECTION N7 1 MC364
9 [131507621 PIPE.INJECTION NA4T 1 MC304
9 [131501050 PIPE.INJECTION NS 1 MC364

10 |199106021 CLAMP 9527 4 4

11 |010110625 BOLT, Hex, M6 x 25, 8.8|RJL 2 2

12 (023100006 NUT, M6 x 1 PV 2 2

13 [185366190 GLOW PLUG Ja-7>379 3| 3

14 185376140 CONNECTOR, HYD. |[Ax¥9 &— 1 1

15 |027100004 WASHER, LOCK, ExtT, M4|7 v < + 1 1

16 [020100004 NUT, M4, CI 8 AR 1 1

20 |131426200 GASKET HRrv b 3 3

23 |185206084 SOLENOID JL/AK 1 1

24 1025100016 WASHER Ty 1 1

27 |131246010 FITTING 74 1 1

28 (131296255 GASKET HRg v b 2 2

29 |131246170 BOLT RV b 1 1

30 |185606170 HARNESS, WIRE TA4VYN—%X 1 1

31 |130996130 GASKET HRg v b 1 1

32 (165206640 COVER HIN— 1 1

33 |011310612 SCREW 2972 2 2

34 198487920 CONNECTOR, HYD. a9 44— 1 1

35 |140996350 WASHER, COPPER |7 v+ 1 1

36 |068204090 FUEL HOSE 7aTIbR—2X 1 MC304

36 |068204112 FUEL HOSE ZaTILR—2X 1 MC364

37 |067200078 CLAMP, HOSE 9527 2 2




1>2x9a>KR>7

FIG.118
INJECTION PUMP - 131017811
1 INcLupEs Boby
| SR
1A
2
14
3
RiES B & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 131017811 PUMP, FUEL INJECTION | K> 1
1A |NSS NOT SERVICED SEPARATELY, Holder 3
2 |INSS NOT SERVICED SEPARATELY, O-Ring 3
3 |NSS NOT SERVICED SEPARATELY, Spring 3
4 |NSS NOT SERVICED SEPARATELY, Gasket 3
5 |INSS NOT SERVICED SEPARATELY, Delvery Valie Ass). 3
6 [NSS NOT SERVICED SEPARATELY, Plunger 3
7 |INSS NOT SERVICED SEPARATELY, Spring 3
8 |NSS NOT SERVICED SEPARATELY, Plate Kit AR
9 INSS NOT SERVICED SEPARATELY, Pin 3
10 [NSS NOT SERVICED SEPARATELY, Ring, Snap 1
11 (131246010 FITTING, Fitting, Banjo| 7 1 1
12 (131296255 GASKET HRr v b 2
13 (131246170 BOLT KIv b 1
14 |NSS NOT SERVICED SEPARATELY, Seat, Spring 3
15 [NSS NOT SERVICED SEPARATELY, 0-Ring 6
16 |NSS NOT SERVICED SEPARATELY, Bolt 6

25



JaTIVAT 1T I4
FUEL INJECTOR

FIG.119

o
RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 131406360 IJECTOR, FUEL SYSTEML NGS5, e Rt | 1 > = 7 & — 3
1A |131446006 NUT PAM 3
2 131426230 GASKET HRg v b 3
3 [131437360 KIT, SHIM, Shims > L KIT AR
4 1131446074 SPRING A7V T 3
5 (131446075 SEAT/SLOT, Spring  |AFV T — b 3
6 [131446076 SPACER ANX—H— 3
7 131416170 NOZZLE, Nozzle J XIb 3
8 (131446077 NUT Fv b 3
9 INSS NOT SERVICED SEPARATELY, Body 3

26



AA—=T 1 TE—4
STARTING MOTOR

By

FIG.120

RiES B & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name 304 E% Application |Description| Remarks
1 |185086551 MOTOR ASSY.STARTING| 2 &4 —7 1 > JE—4— 1
2 |185846468 SCREW SET Yy bRV 1
3 |NSS NOT SERVICED SEPARATELY, Front 1
4 1185846615 LEVER SET £y bL/N— 1
5 /185816340 SWITCH ASSY A4 v F ASSY 1
6 [185846616 BALL KR—=IL 1
7 |185846617 PACKINE Ny x> 1
8 [185846618 ARMATURE PIXFa7T 1
9 (185846621 HEXAGON HEAD SET|A v AV KL bty b 1
10 (185866391 SHAFT ASSY CLUTCHSET | + 7 b ASSY 1
11 (185846614 STOPPER SET AbyN—tvy b 1
12 |[NSS NOT SERVICED SEPARATELY, Pinion 1
13 |NSS NOT SERVICED SEPARATELY, Internal 1
14 |[NSS NOT SERVICED SEPARATELY 1
15 |[NSS NOT SERVICED SEPARATELY, Shatt 1
16 [NSS NOT SERVICED SEPARATELY 3
17 |NSS NOT SERVICED SEPARATELY 1
18 (185416490 BRUSH ASSY 7> 1 ASSY 1
19 (185416500 BRUSH HOLDER ASSY. Includes: Ref.20| 7' v & 2. R JL 4 — ASSY 1
20 |NSS NOT SERVICED SEPARATELY 1
21 |185846620 BRACKET ASSY REAR| 757 v b ASSY 1
22 (020109160 NUT, Special AR S 1
23 |185736330 COVER HIN— 1

27



AEA—=T 1 TE—4
STARTING MOTOR

FIG.121

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name 364 .51; Application |Description| Remarks
1 |185086530 MOTOR ASSY.STARTING| 2 &4 =7 1 > JE—4— 1
2 (185846571 ARMATURE ASSY 7Y F 17 ASSY 1
3 |185846549 BEARING NT7YT 1
4 1185846583 BEARING NTYT 1
5 /185866370 CLUTCH ASSY I97vF 1
6 |185846572 HOUSING ASSY Ny rg 1
7 |185846576 PINION E-#> 1
8 (185846570 STATOR KIT A —5—KIT 1
9 |185846286 BALL STEEL R—Iv 1
10 |185846560 SPRING BRUSH ATV T 1
11 [185846551 RETAINER VFr—7F— 1
12 (185846371 ROLLER a—->- 5
13 |185846552 PINION E-4> 1
14 |185846573 HOLDER ASSY BRUSH|RJL& — 1
15 (185846579 SPRING BRUSH A7YT 4
16 (185846574 FRAME JL—L4 1
17 |185846581 BOLT RV b 2
18 (185846582 SCREW 272 2
19 (185846378 NUT Fv b 1
20 |185846580 SCREW 2972 2
21 |185846563 NUT Fv b 1
22 |185846562 BUSHING DRAIN Ty 1
23 |185846561 O-RING ovry 2
24 |185816360 SWITCH ASSY MAGNETIC| ¥ J % v XA v F 1

28



Iv—IfR
(CHASSIS)

GM1562B - MC3044----- N843
MC364d-:---- N843L



TaTIVINAH, INyvTF
FUEL LINES, BATTERY

FIG.201

RHES B & B S B & & - ZlEmcs® B <+ % %
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 |398510740 BATTERY, WET INY TV D 75D26L 1
2 389101950 SUPPORT NIYTYZXEKIMC 1
3 |011510825 BOLT, M8 x 25 KIv b 4
4 389410310 COVER INYFYHIN—= I MC 1
5 389320231 ROD NYyFYAY R 2
6 023100006 NUT, M6 x 1 A 2
7 360771060 PIPE JATIVINAT 1
8 398750310 BAND K—=ZANDKN 6
9 |067200078 CLAMP, HOSE F=29UVT 1
10 |360700230 FILTER, FUEL, Includes : 18-22| 71 TJL7 1)V 42 ASSY 1
11 |131646010 COVER XYV 1
12 |011510840 BOLT, M8 x 40 KIL b 1
13 |360800040 PUMP, FUEL TJATIIR>TS 1
14 023100006 NUT, M6 x 1 A 2
15 360771080 PIPE pERN L R % s 1
16 |360771070 TUBE ZaATIVINAS 1
17 |398750150 STRAP, CABLE, Tie, Plastic|/\ > I 1
18 |052100100 O-RING oury 1
19 |360720130 FILTER, FUEL, Element| 71 JLZ L X > b 1
20 |052100400 O-RING ovry 1
21 |360710060 CUP TA4NEHYT 1
22 |360740123 NUT, SPECIAL FIUM 17414 1

30



JaTIVLAY
FUEL TANK

FIG.202

7 5 12

6/% 13

12 |067200078 CLAMP, HOSE, Hose Clamp|xk—ZX 2 )Y
13 068209075 HOSE, FLEXIBLE, L:1000| I L/X1
14 |398130310 SEAL ARUT

5
10
NP
REES| 8 & F S ECEEE i ZEGEE R +[H %
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks

1 [360102110 TANK, Fuel 429 73TV MC 1

2 |360501350 SUPPORT /A N 1

3 398115530 INSULATOR BLOCK [T A 2

4 1398110110 BUMPER, Rubber d4 1

5 |360200670 BAND, Tank Restraint |Z>%7/3> K I MC 2

6 022300008 NUT, U-Nut, M8 Uk U 2

7 1023100008 NUT, M8 x 1.25 AR 2

8 |011511025 BOLT, M10 x 25 RIL b 4

9 398113570 SEAL, RUBBER d4 1
10 |360300080 CAP 747%YV7 1
11 (130340110 FILTER PAPIZE VAN 1

3

1

1

31



I79V—=F. <777
AIR CLEANER , MUFFLER

FIG.204

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name 304 | 364 .51; Application |Description| Remarks
1 [314601871 HOLDER, CM314 I77VU—FHR—h 1 MC304
1 |314601701 HOLDER, CM374 I77VU—FHKR—-F 1 MC364
2 1010800816 BOLT, M8 x 16 KIv b 3 3
3 [314500860 AR CLEANER, Includes: Ref. 2284 23| T77 %7 ') —F ASSY 1 1
4 314541250 HOSE I79)—-F%=ZJNIN 1 1
5 |067100062 CLAMP, COLLAR RK—=ZANDKN 2 2
6 (314541890 AIR CLEANER HOSE, CM314| Z7 7Y —F%K—Z 0UT| 1 MC304
6 [314541680 AIR CLEANER HOSE : N, CM374 | T 77 7 1) —F K —Z OUT 1 MC364
7 398119972 RUBBER BAND, Rubber| 34 : I77U-FH4T 1 1
8 314102650 MUFFLER <77 1 1
9 (314990013 GASKET HRrJ b 1 1
10 (010109337 BOLT KIL b 4 4
11 |027100008 WASHER, LOCK, M8 | XU TV ¥ 4 4
12 |011800816 BOLT KIv b 2 2
13 (314102660 PIPE, EXHAUST SYSTEM, CM314| 7= —JL/NA 1 MC304
13 (314102670 PIPE, EXHAUST SYSTEM, CM374| 7= —JLINA T 1 MC364
14 1010109206 BOLT RV bk 2 2
15 314141190 COVER HIN—= N4 T EU 1 1
16 [020900010 NUT, M10 FU b 1 1
17 (398750410 CLAMP, HOSE S VAR N 1 1
18 |314430670 SUPPORT B 1 1
20 |314430690 SUPPORT, CM314 v75HR—-F 1 MC304
20 |314430700 SUPPORT, CM374 v 75HR—Fb 1 MC364
21 |010311040 BOLT, Hex, M10 x 40, 8.8, Full Thd | R JL b 1 1
22 |314531176 FILTER, AIR 743-COMP: I77Y~+ 5 1 1
23 |314531177 FILTER, AIR thyk 7405 COMP I77Y 1 1
24 350755850 COVER, Flywheel HN-TZA4K1—I 1 1
25 |398750410 BAND F—=RINK 1 1

32



FZ2XIvoar, ¥
TRANSMISSION, GEARS

FIG.205

AT

52

— —

S

‘«.‘\‘

==y
AN -
A\ &

B & & 5 B & 2 % “E*'%t"f‘ﬁ = EESHE| B S E E
Parts No Parts Name ALL E% Application |Description| Remarks

322119080 MISSION CASE : COVER|3¥ VY3 - hiN—| 1

030500820 PIN VAE A <07 2

012111035 STUD 22V KRR 2

012111050 STUD 22 KEKIL B 2

030501025 PIN JVoEY 1

011511030 BOLT, M10 x 30 RIL b 10

011140610 BOLT, M6 x 10 RIL b 2

399568660 PLATE, SUPPORT JL—h 1

021000010 NUT, M10 >k 4

398400550 GAUGE FANGF—=T 1

322521520 MAIN SHAFT AL T b 1 ~20015
322521310 MAIN SHAFT AL ¥T b 1 20016~
040106006 BEARING, BALL i | ANy Y %74 1

040106207 BEARING ASSY R—=ARF7YL 5 1

036500072 RING, SNAP, Int, M72 | R+ TV > 45 1

322531610 SHAFT Ry S AV N 1

322361500 SLIDE GEAR B 2514 KX¥YB 1 ~20015
322361300 SLIDE GEAR B 254 KXY B 1 20016~
040106204 BEARING, BALL R—R7Y> 5 1

040109054 BEARING, BALL K=IbRT7Y LY 1

036500052 RING, SNAP, 2.062" |RAFY YUY 1

322325740 GEAR aF1XYA 1

036500052 RING, SNAP, M25, Ext| R+ 45 1

320720290 COUPLING hyTIT 1

040106207 BEARING, BALL R—=IbRTY LY 1

040106206 BEARING ASSY R—WARF7YL 5 1

398566480 BEARING ASSY Z—RIbRT7YL G 1

398566470 BEARING ASSY ZASRAMNRTYLY 1

322531630 SHAFT HyoE2—=%T b 1

052100110 O-RING ovry 1

399235520 COLLAR Hho— 1

322371980 GEAR hyraxYA 1

040106004 BEARING ASSY R—=IbRTY LY 2

036500042 RING, SNAP, M42 AFYTYLT 1

020900014 NUT, M14 FU b 2

33



RS ZX3Ivyrar, ¥¥
TRANSMISSION, GEARS

FIG.205

RHES B & B S B & & - ZlEmcs® B <+ % %
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
36 027100010 WASHER, LOCK, M10| XU > I TV ¥
37 [320080101 CLUTCH 727YF ASSY

38 [399261840 WASHER, THRUST |XZ XKV
39 [399261500 WASHER, THRUST |AS XM7Y+

6

1

1

1
40 |322513460 SHAFT DRIVEN KSA4T¥T b 1
41 (398511930 BUSHING Jvia 1
43 1050202220 SEAL FAIT—Ib 1
44 (322213450 COVER F—ZHIN=MIDPTO| 1
45 324910090 MAGNET <z b 2
47 |340615881 ADAPTER FA7A . Fay=ay 1
48 |340692490 HOSE FAIERE—Z 1
49 |360102060 TANK, Overflow FAINEY 1
50 |010800616 BOLT, M6 x 16 RIL R 1
51 |021300006 NUT, M6 x 1 FUk 1
52 |064400030 PLUG 72T 1

34



KS>XIyar, 742

FIG.206
TRANSMISSION, SHIFTER
=l
7 “%Z‘/)w 3

20 (398511310 BUSHING, DRIVE 7vra

21 |036100015 RING, SNAP, Ext, M15| 2 FY U 5
22 398214450 SPRING Z7ULG L AE-FOYY
23 030300850 PIN, LOCK, M8 x 50, Slotted| 2 7" > ¥ >

% I T ¢%/o’:
S ‘aéf(| 8
! 9
10 ¥ )
¥
) P RN
, ¥ T Rt
2 2’ Ny
~N
3 % ~._ 23
\% t—a
. é/s’ <> \\>
0\\6 13 ’/"
@\ g
4p 10
RuEs M & & 5 T R Jﬁ%tﬂyﬂﬁ EEESHE B | F =
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 324312960 ROD 74#0YK 1
2 (324412390 SHIFT, FORK 278 TA=Y 1
3 (036800010 RING, SNAP AFITYT 2
4 (052100100 O-RING ovry 1
5 |398210280 SPRING AFVT 1
6 |048100010 BALL ZAF— )K= 1
7 (324202700 ARM I MT -4 1
8 (399564790 PLATE JL—b 1
9 [011510812 BOLT, M8 x 12 KIV K 1
10 |324412290 SHIFT, FORK I8 TH=Y 1
11 |399612150 PIN B> 2
12 |010709043 BOLT : MBCOATING  |KJL b :MA—FA 5| 2
13 |320210370 SHAFT ¥ 7 b I4WD 1
14 |050203115 SEAL T —Ib 2
15 (324106720 LEVER, Shift FIVILN=179 Y4 A
16 |030300632 PIN ATV TEY 1
17 |324106610 LEVER, Shift FIYLIN—4WD| 1
18 |030300628 PIN ATYTE> 1
19 324106620 LEVER L/X— : 4WD 1
2
1
1
1

35



NS> ZX3Iyar, KI4TEZF>
TRANSMISSION, DRIVE PINION

FIG.207

RnEs | 8 & & 5 B A & W e EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 [322119060 MISSION CASE v yary—=x 1

2 /030500820 PIN JIyEY 2

3 ]030501032 PIN JIJEY 4

4 1012111025 BOLT A& REIL b 2

5 |064600016 PLUG YNYXTIT M6 1

6 |025100016 WASHER =T x 1

7 1322140270 COVER o—=IVAhIN— 1

8 (012111040 SCREW, Stud, M10 x 40| X2 #*Y KKJL b 2

9 [320120500 PLATE L=t 1
10 |011511025 BOLT, M10 x 25 RIL b 2
11 |322051500 DRIVE PINION ASSY |KJ47E=#> ASSY 1
12 (399233780 SPACER AN—1 1
13 |322325750 GEAR aAF14¥VA 1
15 |042532206 BEARING ASSY FT=NO=3~T7Y 25 2
16 (026100024 WASHER, M24 7V 1
17 [020109079 NUT PV » M24X1.5 1
18 |199280630 SHIM :0.1T L 10T 1
19 |199280640 SHIM :0.2T L l02T 1
20 (199280650 SHIM :0.5T oL 105T 1
21 1320260200 FORK I92VFTF—7 1
22 320201200 SHAFT 93V FNT M IPTO 1
23 |010709043 BOLT AW iMBA=TA T 2
24 050203115 SEAL FAINT—I 1
25 322514580 DRIVE SHAFT FSA4T2vT b 1
26 |036100025 RING, SNAP, M25, Ext| 2 FY 1) > 1
27 |322325760 GEAR 714XV A 1
28 |040106304 BEARING, BALL R=IbRXT7Y T 2
29 [322327130 FIXING GEAR A aAF14¥V¥A:PTO 1
30 |322327150 FIXING GEAR A aAF14%¥VA:PTO 1
31 |322531621 COUNTER SHAFT P R A 2
32 |040106204 BEARING, BALL R=IbRXT7Y T 4
33 |036500047 RING, SNAP, M47 AFYTYT 1
34 |322327140 FIXING GEAR A dAF14¥YA 1
35 [322590820 SHAFT, PTO PTO %7 k 1
36 |398566470 BEARING ASSY AZAMTYLYT 1




NZYZAIvoar, RSATEZF>
TRANSMISSION, DRIVE PINION

FIG.207

42 (011510820 BOLT, M8 x 1.25 x 20 |RJL b
43 320040924 CLUTCH ASSY: PTO Ree to Fig, 0303 o componens. | &7 7 F ASSY : PTO

REES| 8 & F S ECEEE i EEEL IR
o

Key No Parts No Parts Name ALL RP| Application |Description| Remarks
37 |036500052 RING, SNAP, 2.062" |RF+V UL T 1
38 |040106205 BEARING, BALL R=IbRXT7Y 2T 1
39 |050201325 SEAL FAIT = 1
40 322141990 COVER o—=IVAhHIN— 1
41 |052300600 O-RING oy 1
2
1

44 1199280580 SHIM 0.2T UL iT0.2 AR
44 1199280590 SHIM 0.5T L IT05 AR
45 1398115500 COVER, CAP #/N— : PTO 1

37



F7. 78879 R
DIFFERENTIAL, FRONT AXLE

FI1G.208

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 |326110593 HOUSING FIr—=

2 326140030 GEAR TFIXY

3 399261250 WASHER, THRUST [R5 XM7Y+

4 1326160030 PINION, DRIVE FI7EZ=F>

5 399260130 WASHER, THRUST |RAS XM7Y+

6 326130472 SHAFT E-A>2vT b

7 1326130343 SHAFT E-F>2vT b

8 326170060 JOINT, UNIVERSAL |(EZ#>>¥7 +haw

9 |030500625 PIN, SPLIT (COTTER) |/ YV E>

10 |040106010 BEARING, BALL R—=IVNTY 2T

11A 326220420 SUPPORT, Bearing, L (774 L
11 (326220430 SUPPORT, Bearing, R |7 7747 R

12 | * BRAKE ASSY JL—% ASSY:R
13 | * BRAKE ASSY JL—% ASSY:L
14 |328260170 PIN Troh—EY

15 |021010010 NUT, M10 x 1.25 FU B

16 |027100010 WASHER, LOCK, M10| XA U > T 7V ¥
17 011511040 BOLT, M10 x 40 RIL Bk 1
18 |326301770 WHEEL SHAFT RA—=IL XTIk
19 |040106208 BEARING, BALL R=ILARTY 5

20 |036100040 RING, SNAP, Ring, Snap, Ext, 40| R =Y 1) > &

21 |040106008 BEARING ASSY R—=ILARATY LG

22 1050609047 SEAL, OIL F4IY=IV I QLNY45
23 |326610181 CLUTCH F7av993YF
24 |326570400 FORK FIAY9IF—9
25 030300628 PIN ATV TEY

26 (052100110 O-RING ovury

27 1498211470 SPRING AFYT

28 |326530330 SHAFT F7aY9% 7 b

29 1199280770 SHIM, Shim, .5 or 0.020"| /4 1 0.5T

30 [199280760 SHIM, Shim, .2 or 0.008"|> & :0.2T

31 |199280750 SHIM Lo 04T
32 326550210 LEVER F7aY Y LN—
33 |010800816 BOLT, M8 x 16 KRIL b

OMN = = 2l a2l S PONOINNON A BN 2 2 2 a2 NW=N = AR ON =

34 |010111030 BOLT, Hex, M10 x 30, 88, Full Thd | R JL bk

38



F7. 78879 R

FI1G.208
DIFFERENTIAL, FRONT AXLE

RiES B & & 5 IR -l EEICE® B S\ F B
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
35 |328360440 BRACKET, Bracket TIFINTV=%2TVG 2
36 |011511220 BOLT, M12 x 20 KIv b 4
37 398214590 SPRING ATV 2

39



AFTYLY

FIG.209
STEERING COLUMN & OPERATOR’S DECK
RnEs | 8 & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 334040401 HANDLE, Pipe N TN RIVASSY MC
2 |011511020 BOLT, M10 x 20 RIL b
3 |378910250 DAMPER HBRARFV T
4 1334801330 END ASSY, TRACK ROD|AY KT > N
5 ]030509021 PIN, 45mm, original pin was 32mm |/ Y 7 E >
6 (324120990 BRACKET FIVFERZX
7 1020900010 NUT, M10, CI 8 PV
7A 026109023 WASHER 7o
8 |030300840 PIN, ROLL ZTYLTEY
9 [399581330 LEVER FILhLN—=: 24
10 (010800816 BOLT, M8 x 16 KIv b
11 {020100006 NUT, M6, CI 10 PV
12 |358511240 ROD OYRrK:IFILbH
13 |030102020 PIN, SPLIT (COTTER) | R 7 UY hE >
14 (399581320 LEVER L/IN— I FIL b
15 |398181300 HANDLE GRIP gIIr

16 [334310210 STEERING WHEEL |AFF7 U JKRAIL
17 027100014 WASHER, LOCK, 9/16”| A U > T 7Y+

18 |020800014 NUT A

19 (334320171 CAP N RIVZXYYT I MC
20 (020109125 NUT +Y kI M8-LH
21 |* Instrument Panel EPZAS

22 (010800612 BOLT, M6 x 12 AN

23 (385202100 SWITCH ASSY Ay FASSY; 7h=Z3 MA=JY
24 (350711570 DASHBOARD AYYAR—KFIvL
25 (011109012 SCREW RIL B

26 |350320390 CONSOLE, Lower Cover| A7 H/85— : 77> 0
27 (010800616 BOLT, M6 x 16 KIV b

29 (350320400 CONSOLE, Light Mask| 21 k< X%

30 |398340460 CLIP A

31 |385201810 SWITCH, LIGHTS 24 Y F ASSY

32 1385202110 SWITCH, IGNITION |X4YF ASSY: R4—4
32A |385210280 KEY, LOCK, Unbranded|*% — ASSY

33 (385101910 LAMP, FRONT 2> 7 ASSY
33A (385120700 BULB, 23W JNIVT L 23W

_H d e a Al N R O = A AN R Al da Al A DS NN E N R A ae a a N

40



AFTYLY

FIG.209
STEERING COLUMN & OPERATOR’S DECK
RiES B & & 5 IR -l EEES® B R OE
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
34 |350711580 DASHBOARD EAA2a T Tl Ny B u 1
35 |355605070 STEP, L ATFIS 1
36 |355605150 STEP, R ZATFYT IR 1
37 [398120961 MAT 78a7<YJ b 1
38 [398340240 CLIP rri 10

41



X—4
INSTRUMENT PANEL

FIG.209A

(INCL2-12)

RnEs | 8 & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL E;i; Application |Description| Remarks
1 |385040990 INSTRUMENT CLUSTER, Instument Cluster | X — &~ ASSY : MC 1
2 385470300 COVER F—EAN=Y 7Y A= 1
3 |* Gauge Plate JL—k 1
4 | % Body A7« 1
5 |* Meter Assy, Hour A= — 1
6 |* Meter Assy, Temperature| X — & — 1
7 % Meter Assy., Fuel A= — 1
8 [385470302 BULB, 12V, 2W Y—EZN=Y I NWT 2W 1
9 385470301 BULB, 12V, 3W Y—EAN=Y I NLT W 5
10 |* Wire Harness TA4V—N—% R 1
11 | % Plate, Support JL—F 1
8

12 (015600412 SCREW, M4 x 12 271)a

42



JXYFTHORIV, TTRRIINIIUYT
REAR AXLE, DIFFERNTIAL & HOUSING

FIG.211

31

B & & 5 B & 2 % ﬁ%,tﬂf‘ﬁ = EESHE| B S E E
Parts No Parts Name ALL E% Application |Description| Remarks
326345230 CASE FA=WYHTMr=ZLHMC| 1
326345250 CASE FA=VYYTM=ZRHMC| 1
326010410 DIFFERENTIAL, Includes : Ref. 34-41|5° 7 ASSY : U7 MC| 1
199280720 SHIM DA 1
322051270 PINION, DRIVE KI47TE=#4, ASSY:MC| 1
040106207 BEARING ASSY R—IbRT7YL T 1
040106009 BEARING, BALL R—RF7Y> 5 1
042530205 BEARING ASSY F—NO-=FATY T 2
050202332 SEAL FLIT—Ib 1
399232470 COLLAR Hho5— 1
052100210 O-RING oury 1
399370740 NUT FIN T 1
030500820 PIN IVoEY 2
011511030 BOLT, M10 x 30 RIL Bk 6
322262860 HOUSING, BEARING |[AX7YUY &IV 1 3I| 1
398510350 RING FYal 65X40 1
050301165 SEAL FLIT—Ib 1
052100210 O-RING ovry 1
322513660 SHAFT DRIVEN KZA4To¥7 b 1
322610140 COUPLING +via 2
320171630 TUBE, RIGID TTIRXHY 1
322262850 HOLDER AVAIPZ/F Y% Sy u |
040116207 BEARING ASSY R—R7Y> 5 1
398400430 DIPSTICK FANF - 1
025100020 WASHER S—=NIYIx 1
010401212 BOLT, M12 x 12 RIV B 3
025100012 WASHER 2| AV A% o 3
011511030 BOLT, M10 x 30 RIV K 8
199280740 SHIM, 0.5 N 1
199280730 SHIM, 0.2 Ly 1
010700855 BOLT, M8 x 55 RIL b 6
326110880 HOUSING, Differential |7 74 =Y (k> 44| 1
326140211 GEAR FIXY 2
399261070 WASHER, THRUST |XASAXRTYI ¥ 2
326160060 PINION, DRIVE FIE=ZF> 2




XTIV, TITEINII YT
REAR AXLE, DIFFERNTIAL & HOUSING

FIG.211

RS B & & 5 B A & W - EEES®| B R &
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
39 |326130530 SHAFT, Pinion E-x>2%T b

40 (326111090 COVER, Differential Gauge| 7 74— 1 74 MC
41 |399261080 WASHER, THRUST |R5RARTV I+
42 322263130 HOUSING, BEARING |A7Y 5HIV4 Y% MC

AN = -

43 1199280560 SHIM, 0.1T .04 AR
44 1199280580 SHIM, 0.2T 2L iT0.2 AR
45 |199280590 SHIM, 0.5T 2L T05 AR
46 |011511050 BOLT, M10 x 50 KIL b 1
47 1012111020 BOLT, M10 x 20 AZY KRRV 4
48 1027100010 WASHER, LOCK, M10|ZF U JT7Y L+ 4
49 |021010010 NUT, M10 FJ bk 4

44



D7 R, FALAIVD v T b
REAR AXLE, WHEEL SHAFT

FIG.212

REEs B & F 5 B & 2 % ﬁ%,tﬂyﬂﬁ = EESHE| B S E E
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 |326211660 SHAFT, L 16.44” Long |77Y¥7 b LMC U¥| 1

2 326211670 SHAFT, R 11.37" Long|T7Y %7 F :RMC U¥| 1

3 |322117431 CASING 3YyaAVE-Ai 74K MC| 2

4 030500820 PIN JVIEY 4

5 |011511030 BOLT, M10 x 30 RIV b 10

6 334525090 ARM T—LixLTEY 2

7 030501025 PIN JIyEY 2

8 (011511025 BOLT, M10 x 25 RIV B 4

9 330311370 PIN o> 2
10 |040146006 BEARING, BALL R—=ARF7YL 5 2
11 |052300650 O-RING oury 2
12 036500065 RING, SNAP ARFITIYT 2
13 326240600 GEAR ANNIVXV I 74RKZ| 4
14 040109034 BEARING ASSY K= ARF7YL 5 2
15 040109065 BEARING, BALL R—RF7Y2 5 2
16 [322513491 SHAFT DRIVEN, 162mm| K54 7 ¥ 7 ~ 2
17 050609045 OIL SEAL F4IY=IV DQLNY40| 2
18 |042532007 BEARING ASSY, Taper Roller| 7 —/NA—=3A~T7 Y 57| 2
19 |040106303 BEARING, BALL R—R7Y> 5 2
20 [322117451 CASING, L VA= T4 LMC| 1
21 322117471 CASING, R yAVE-A T4 RMC| 1
22 326240690 GEAR, Final Pinion |774+Jl EZ#> MC| 2
23 (326370840 GEAR, Final TJT7A4FIEY MC| 2
24 |322213490 HUB, Wheel F=AAN=TF7A4FIN| 2
25 |326312381 SHAFT, Wheel KL= ¥TH 2
26 040306205 BEARING, BALL K= ARF7YL 5 2
27 1040306206 BEARING ASSY R—RF7Y> 5 2
28 050609043 OIL SEAL FLIY=Ib PQLNY35| 2
29 036100030 RING, SNAP, M30, Ext| A FY 71U > ¥ 2
30 [011510820 BOLT, M8 x 1.25 x 20 |&RJL k 12
31 |064600016 PLUG YNYEXTIH M6 2
32 (025100016 WASHER =TIV 2
33 (199280560 SHIM 0.1T 21401 1
34 (334801360 END ASSY, TRACK ROD,R|#/AY KIY K :RH| 1
35 |334801390 END ASSY, TRACK ROD, L|#/OY KT K :LH| 1

45



DXYF7O R, FALAIVD v T b
REAR AXLE, WHEEL SHAFT

FIG.212

RS B & & 5 B A & W - EEES®| B R &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
36 |030103225 PIN, SPLIT (COTTER) | A FUY FE> 2
37 |334712030 ROD avyr 1
38 |020800014 NUT FU b 1
39 |020109029 NUT F+YkiM14LH 1
40 |344952382 CYLINDER YU 4 ASSYMC NTAT 1
40A |344960440 KIT, SEALS, Used with 344952381 Cylinder | > — JL KIT 1
41 |060620000 NIPPLE, LUBE JV—=X=YTIV 2
42 |399600110 PIN =% 1
43 |010800816 BOLT, Hex Flg, M8 x 16, 8.8| RJL b 1
44 1399612071 PIN Er 1
45 1022509001 NUT, M20 x 1.5 UFvhim20Xx15+40x 1
47 1399210710 WASHER AN—1 1
48 022409003 NUT, M16 x 1.5 Uv b iMieX1.5+48> 1
50 |340670280 ADAPTER THETHR 90T IVER 2
51 1010401212 BOLT, M12 x 12 KRIV b 3
52 |025100012 WASHER =TI N 3
53 (199280590 SHIM, 0.5T L1705 1
54 1199280580 SHIM, 0.2T L iT0.2 1

46



AFTFVTI)H
STEERING CYLINDER

1

FIG.212A

RiES B & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 [344952382 CYLINDER YUL4 ASSYMC NTAT 1
2 |* Cylinder Tube U] 1
3 |* Rod Kit, Piston EXbOYNXYRN] 1
4 344960452 KIT, Guide AV K ASSY 1
5 344960429 BUSHING Jvia 4
6 |* Packing, Rod Oy K 1
7 | % Seal, Dust o= 1
8 (344960437 RING, SNAP FXTJ 1
9 052400380 O-RING oury 1
10 |* Piston EXk> 1
11 052310300 BACK-UP RING ovry 1
12 | % Ring, Backup Ny GT7yTYLT 2
13 052110290 O-RING oyryJ:1-B 1
14 020910012 NUT, M12 A 1
15 (344960432 BUSHING 7via 4
1

16 344960440 KIT, SEALS, Used With 344952382 Cylnder| > — JU KIT

47



~NA)v, HST
PEDALS, HYDROSTATIC TRANSMISSION

FIG.213

RS B & & 5 B A & W - EEES®| B R &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 |358200930 PEDAL NEIWVI¥T b IHST

2 398511320 BUSHING Jvia

3 324106790 LEVER 7 —L I HST

4 030300625 PIN 2Ty TEY

5 1036800012 RING, SNAP AFYFUVLTE

6 |026100014 WASHER 7V

7 1324106770 LEVER L/N— I HST/F

8 324106780 LEVER L/N— I HST/R

9 398511310 BUSHING, DRIVE Jvia
10 027100008 WASHER, LOCK, M8 |ZAFU TV

11 |358511250 ROD, Fwd. OYK:HSTF

12 |358511230 ROD, Rev. OY K @ HST

13 |030102020 PIN, SPLIT (COTTER) | R UV hE>

14 |358104780 PEDAL NAIV IHST

15 |010800816 BOLT, M8 x 16 RIL b

16 |398111640 STOP, Pedal = A

17 020900008 NUT, M8 >k

18 |398117180 RING, RUBBER L I HST XA
19 [358511260 ROD OY KRNI
20 |020900008 NUT, M8 7k

21 (358511220 ROD ay K

22 (334800420 END ASSY, TRACK ROD,L| #/ OV hIT K I L
23 1020109125 NUT FYk  IM8-LH
24 334800360 ROD, End OYRKI>FK

_, o e a2 DDA NOO A 2 a DN DW= a N =

25 1010310830 BOLT, Hex, M8 x 30, 8.8|&JV bk

48



ara-=-Jv, 79IV &F I LIN—
CONTROLS, ACCELERATOR & CHANGE LEVER

FIG.214

39 40
REEs B & F 5 B & 2 % “ﬁ%tﬂf‘ﬁ = EESHE| B S E E
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 [398180921 HANDLE GRIP JUIT 7RI 1

2 (015140512 SCREW 271 1

3 /020100008 NUT, M8, CI 8 AN 2

4 (398212210 SPRING AFYT 1

5 (021500008 NUT v 2

6 312500502 BRACKET TSHEIYN TRV A

7 (312100931 LEVER TIRILLIN— 1

8 (312070670 WIRE J4% ASSY:THEI| A

9 398114451 BUSHING, RUBBER |J4:D 1
10 |036800004 RING, SNAP AFYTYLT 2
11 |026100006 WASHER, M6 7Y 1
12 |030102025 PIN, SPLIT (COTTER) | A7 UV rE> 2
13 |324108031 CHANGE LEVER FILYLIN—:PTO| 1
14 |398182120 GRIP J1)YT 1 4WD 1
15 |324541301 PLATE DA VA N PN
16 |324501270 GUIDE SITMHAR 1
17 |324501280 GUIDE YTIMHAR I LA=HHI] A
18 |010311075 BOLT, Hex, M10 x 75, 8.8| R JL k 2
19 [399113650 CLAMP 9507 1
20 |020310010 NUT A 2
21 320201131 SHAFT SY¥INIPTOYSYF| A
22 398511320 BUSHING Jvia 2
23 (398214590 SPRING ATV T 1
24 1498221100 SPRING AFYT 2
25 399410140 BOLT 22 FRIL B 1
26 358560180 JOINT, UNIVERSAL |7#—=7Y34 > bIL| A
27 (358560190 JOINT, UNIVERSAL |7#—%Y34 R 1
29 |020609805 NUT FUk (EFV) 1
30 (021000012 NUT Mi2x 15, CI8,CL8 Mi2x 15| 7/ k 1
31 (031311030 PIN EST7AETEY 2
32 (030103020 PIN, SPLIT (COTTER) | R FUY RE > 4
33 (036800012 RING, SNAP AFITIVTLE 1
34 (324121000 STOP KRR 1
35 (399431070 BOLT RIL b 1
36 |030303528 PIN 2AFYLTEY 1

49



akO—Jv, PUOEIVE&F T LIN—

FIG.214

CONTROLS, ACCELERATOR & CHANGE LEVER

38 40
REES|H B B S ® & B i EEGS®| B [ F ®
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
37 |312700650 WIRE, RETAINING 74 ¥ ASSY : PTO 1
38 |030300628 PIN ATy TE> 1
39 [399568730 PLATE TUL—hFIPTOT714| A
40 |031310820 PIN EZT7avEY 2
41 ]022300010 NUT + bk 1
42 399211890 WASHER, M10 x 21 x 2, Washer, M10 | R X — 4 1
43 |030102015 PIN, SPLIT (COTTER) | A7 UY hE > 1
44 324106800 LEVER FI Y LIN—PTO 1
45 |068109052 TUBE, HYD EZiFa—-7J 1
46 |015140616 SCREW A7 1

50



Sy —2 &7 X
CHASSIS & ROPS

FIG.215

RiES B & & 5 IR - EEES® B R OE
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 [320552900 FRAME Al N & (7
2 320551671 FRAME, Front JL—L:I7JI
3 320551690 FRAME, Support JL—Li7XI
3A |060610000 NIPPLE, LUBE, M6 x .075| 7' U —ZX =Y L
3B |398510070 BUSHING 7V 1 25X30X25
4 1011510820 BOLT, M8 x 1.25 x 20 |KJV b
5 1010310820 BOLT, Hex, M8 x 20, 8.8|KJL b
6 021500008 NUT FJ b
7 398110110 BUMPER, Rubber d4
8 320560771 BRACKET JL=4L:3YY32 MC
9 1010311020 BOLT, Hex, M10 x 20, 8.8, Full Thd| R JL b
10 |021500010 NUT FU b 1
11 |010411425 BOLT, M14 x 25 RIV b
12 (027100014 WASHER, LOCK, 9/16”| 27> T 7V %
13 (011511020 BOLT, M10 x 20 RIV b

14 |378306890 FRAME, L, ROPS O7ZX:24L
15 (378306910 FRAME, R, ROPS O7Z2:Y4R

N 2NN NONOO 2 2D DDNDOO= D OOONIND 2 = =

16 |011311225 BOLT, M12 x 25 RIL B

17 010311025 SCREW, Cap, HH, CL 88, M10x15x25 |7 JL b

18 |399111970 CLAMP 97

19 |010109502 BOLT, Hex, M16 x 90, 8.8|KJL k : M16X1.5

20 |022409003 NUT, M16 x 1.5 UFY b :MieX157400

21 (399611460 PIN (=%

22 [398213410 SPRING AFYT

23 |378306930 FRAME, ROPS JL—L:9I MC
23A (398230070 WIRE, ROPS J44 07X

24 355605290 STEP 2FYF kT3

28 011511020 BOLT, M10 x 20 RIV Bk

51



7 v 7 — A
LIFT ARM

FIG.216

24

34

12 5
4
31
3
RnEs | 8 & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 [344111190 ARM, LIFT, L U7 MTP—L:L 1
2 398510300 BUSHING, DRIVE Jvia 4
3 |060610000 NIPPLE, LUBE, M6 x .075|J' ) — X =Y FIL 2
4 344111210 ARM, LIFT, R U787 —L4 1
5 ]398212310 SPRING 27T 2
6 (010311040 BOLT, Hex, M10 x 40, 8.8, Full Thd| AR JL b 2
7 1399568720 PLATE JL—Fh 1
8 |011510816 BOLT, M8 x 16 KIv b 2
9 344902310 BRACKET VLA VAP NA AN 1
10 |011511230 BOLT KIv b 8
11 (370310590 BRACKET, L TIFYbL 1
12 (370310610 BRACKET, R FZ4Y MR 1
13 |022300010 NUT Uk 2
14 026109013 WASHER A2 2
15 (011511020 BOLT, M10 x 20 KRIV b 2
16 [344952791 CYLINDER, LIFT Y 4 ASSY: Tk 2
17 060620000 NIPPLE, LUBE JY)=ZX=YTIL 2
18 |060640000 NIPPLE, LUBE, Zerk, Grease, 1920| /' 1) — X =Y JJL 2
19 340673590 ADAPTER TETH 1
20 |340672830 ADAPTER TETH XN YA 1
21 |340170880 VALVE, HYDRAULIC [NIV7:UZNYSY3Y 1
22 |026100010 WASHER, M10 A2 2
23 |340673820 ADAPTER THETHK—AZYTI| 2
24 340692350 HOSE, FLEXIBLE FAIVER—R 1
25 |340690450 HOSE FA4IVF—X 1 L750 1
26 |340690240 HOSE FAIVE—X 2
27 |067200150 CLIP w—=Z 90T 4
28 1399600110 PIN =% 4
29 |011510812 BOLT, M8 x 12 RV b 4
30 |370900760 PIN E> COMPL 2
31 |599730030 PIN <Y INE» 2
32 370770130 LATCH TL—NIETTVY 2
33 |385960550 TUBE AT % Sl e B 1
34 |385891128 SPIRAL TUBE ANAZNF1—-T 1




D7 82024
LIFT CYLINDER

1

FIG.216A

RiES B & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 344952790 CYLINDER, LIFT YUUH ASSY:IUT b 1
2 |* Cylinder Tube U] 1
3 |* Piston Rod Kit EXrrOvF 1
4 344960452 KIT, Cylinder Head AV K ASSY 1
5 344960429 BUSHING Jvia 1
6 |* Backing, Rod m IS 1
7 | % Seal, Dust = 1
8 (344960437 RING, SNAP FXTJ 1
9 052400380 O-RING, O-Ring oury 1
10 | * Piston oy 1
11 052310300 BACK-UP RING, O-Ring|O U > ¥ 1
12 | % Back Up Ring Ny GT7yTYLT 2
13 052110290 O-RING oyryJ:1-B 1
14 020910012 NUT, M12 77U b 1
15 |344960436 BEARING 7vya 1
16 |344960432 BUSHING Ivoa 2
17 | * Ring, Snap AFyFTULT 1
18 |344960370 KIT > —IJLKIT 1
2

19 060620000 NIPPLE, LUBE, 450, 18’ NPTx 78"lg| 7' 1) — X =Y FIb

53



RKozxy b, 72048
BONNET,FENDERS

FIG.217

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 |350111300 BONNET : MC ISM K%Y b IMC ISM
2 398121150 INSERT = A
3 /010800820 BOLT, Hex Flg, M8 x 20, 8.8| K JL b
4 378106940 SIDEGUARD : L MC HOOD |MC #4 K#— R~ L HOOD TR
5 |378106950 SIDEGUARD R MC HOOD |MC #1 K#—F RHOOD TR
6 |350103830 GRILLE RoxVbMIT00
7 1023100008 NUT PV
8 350502753 SUPPORT RKoxY M YHI
9 350502770 SUPPORT AoV MHIIVI
10 |350502781 BRACKET RxY MY T
11 |398131310 SEAL, FELT JLEDRERLY

12 398512160 BUSHING, DRIVE Tvoa
13 |030102516 PIN, SPLIT (COTTER) | R 7UY hE>

14 |398180671 HANDLE GRIP guys

15 |023100008 NUT, M8 x 1.25 FY b

16 |350755992 COVER 754 KAIVAIN—
17 |011511020 BOLT, M10 x 20 FKIL b

18 |026100010 WASHER, M10 7Y

22 (385150200 REFLECTOR, LAMP |[L 7L %4

23 |355105461 FENDER : L TJIVH L

24 378106960 SIDE GUARD L TR MC #4 FH—FKLTR
25 1010800820 BOLT, Hex Flg, M8 x 20, 8.8| RJL b

27 1010809007 BOLT M8 x 14 T2V RIV b P M8X14] 1
28 |355105471 FENDER : R JIVH R

29 378106970 MC SIDE GUARD RTR|MC #4 F#—FRTR

30 |010800820 BOLT, Hex Flg, M8 x 20, 8.8| RJL b

MRONND 2D DN 2 a2 0W2NEAE OO NN 2N = 2D 2a 20 b

31 (398120410 BOOT dL: HY TRV
32 (398115430 WEATHERSTRIP, RUBBER | I L

33 010109435 BOLT FIV B D M8X10

34 |398211210 WASHER ZAFYLT i HT18%—8
35 |398131210 SEAL, FELT JLAVARY
36 (398121440 RUBBER SLEEVE AR 3y BV

37 (399235760 COLLAR AS— 1K RV
38 (031311045 PIN, M10 x 45 ES7avEY

39 (031100010 PIN, Snap 2AFYTES




RKozxy b, 7248
BONNET,FENDERS

FIG.217

RHES|H B B S ® BB i EEGS® B T[H %
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
40 |355111970 FENDER TJIVE  F-N=-71I 4] 2
41 355171760 SET PLATE JIVEEY ML= 2
43 1023100008 NUT, M8 x 1.25 P 4
44 010800820 BOLT, Hex Flg, M8 x 20, 8.8/ K JL bk 6

55



AFTIV =X, A7
STEERING CASE, HYDRAULICS

FIG.218

RHEs 2 & & & B & B % ﬁ%{f‘” = EICSHE| B | FE E
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 |334011200 CASE, Pwr. Steering |A77U>%J7—Z ASSY| 1

2 (011611020 BOLT RIL b 4

3 340671220 ADAPTER, M14 TH T3 . PF3/8-M14| 2

4 (052100140 O-RING oury 4
5A 340673870 ADAPTER 75 T2 G3BLIVEK 1

6 (026100006 WASHER, M6 A 3

7 |340707991 PIPE FALIWISLT :PMC| 1

8 340708000 PIPE FALIWISAT L 1

9 340708010 PIPE A14IIN1T IR 1
10 |340671381 ADAPTER VEVERE 2
11 |020800014 NUT FU b 2
12 027100014 WASHER, LOCK, 9/16” | R U 57+ 2
13 398115630 CLAMP = WA 1
14 [399112130 CLAMP 9527 2
15 |010110650 BOLT, Hex, M6 x 50, 8.8|RJL k 1
16 |022400006 NUT FYRNIUFY R 1
17 199106021 CLAMP 45> 7 COMPL 2
18 |010800620 BOLT, M6 x 20 KIL b 2
19 |340708020 PIPE FAIWNALT T 1
20 |398480240 BOLT, BANJO, Eye Bolt, 3/8”| 77 1 7KJL b : PF3/8 1
21 052100200 O-RING oy 2
23 340692021 HOSE A4 Ik —2R 1L375 2
24 1399113650 CLAMP 9507 1
25 1011511020 BOLT, M10 x 20 KIV B 1
26 [399100630 CLAMP 9507 1
27 1011310620 BOLT, Hex, M6 x 20, 8.8|RJL |k 1
28 (334293135 VALVE, Check FIVINNT A%945| A

56



a2 bM=JLNILT
CONTROL VALVE

FIG.219

RHEs 2 & & & B & 2 % ﬁ%,tﬂyﬂﬁ = EESHE| B S E E
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 |340016721 VALVE, CONTROL a2 hE=VAIVT ASSY| 1

2 (030300528 PIN ATV TEY 1

3 (340106520 LEVER a>r rO—JvL/N— 1

4 398180610 HANDLE GRIP guys 1

5 |031100004 PIN 2AFYTEL 1

6 (398180332 HANDLE GRIP guys 1

7 1020700010 NUT, M10, CI 8 FU b 2

8 340671730 ADAPTER, 1/4” TETA 1

9 (052100110 O-RING ovry 1
10 |340671810 ADAPTER, 3/8” TPETA2 L AMNL— ] 1
11 |011510812 BOLT, M8 x 12 KIL b 2
12 |340750301 BRACKET T35V 1
13 011511020 BOLT, M10 x 20 RIL B 2
14 340708040 PIPE FAINLT Y a—=2] A
15 398481040 BOLT ARSI PF3BAVT| 2
16 |052100200 O-RING ovry 8
17 340692010 HOSE FLNE=Z 89230 A
18 |398750420 CLAMP, HOSE i JADA N 2
19 |340693571 OIL HOSE FALIE—2 1
20 |340708050 PIPE FLIWNALT 7= A
21 |052100150 O-RING ovurs:3 2
22 398481300 BOLT TAKIVE : PF1/4 1
23 340708060 PIPE FALAIWNLT . 9= 1
24 1010800816 BOLT, Hex Flg, M8 x 16, 8.8/ R JL k 4
25 340550870 OIL PIPE FAWNL4T 1 9=-590] 1
26 398480320 CONNECTOR, HYD. |74%7#% :PT3/8 PF3/8| 1
27 1398480240 BOLT, BANJO 7 ARV PF3/8 1
28 (399113240 CLAMP 9507 1
29 |011511016 BOLT, M10 x 16 RIV B 1
30 (398113310 PAD, RUBBER - A 1
31 |340451030 PUMP, HYDRAULIC |4 ALK T 1
32 (322262800 COVER NTYTRIVE 1
33 (052300600 O-RING ovry 1
34 (052300700 O-RING ovry 1
35 1010310875 BOLT, Hex, M8 x 75, 8.8|RJL k 4

57



a2 =JLNJLT
CONTROL VALVE

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

36 |021500008 NUT VA 4

37 340460180 GEAR [N G ey 1

38 |040106004 BEARING ASSY R—=IbXT7Y T 2

39 340707970 PIPE FLIWNLT 930 1

40 |010800620 BOLT, M6 x 20 ARV bk 3

41 |010810630 BOLT, M6 x 30 KIv b 3

42 340621880 FLANGE N RTIUY 1

44 340292120 PIN =% 1

45 |068109053 TUBE EZILFa-T 1

46 |399570110 PLATE JL—F 1

47 1010800816 BOLT, M8 x 16 KIv b 2

58




m D NS | WAV v
CONTROL VALE

FIG.219A

RnEs | & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 |340016721 VALVE, CONTROL, Includes: Ref. 2-21 |3 hEI=JL/SIb7 ASSY:MC| 1
2 |* Valve Body NIVITRT ¢ 1
3 |* Cover HIN— 1
4 (011311020 BOLT, M10 x 20 RIL b 2
5 |052100140 O-RING ovry 2
6 (340292120 PIN E> 1
7 |* BOLT RIL b 2
8 |* Link >y 1
9 |* Spacer AN—H— 1
10 |* Seal, Oil FA4I =l 2
11 | % Spacer AXR—H— 1
12 |* Spool 27— 1
13 | * O-Ring oury 1
14 | % Spool, Spring ATV T 1
15 |048100004 BALL, Steel AF—=ILKR—=IL 2
16 | * Spring ATV T 1
17 |* Ball, Steel AF—JUEKR—IL 1
18 | * Detent Pl b 1
19 |* Cap, End vy 1
20 |* BOLT, M6 x 18 RIL b 2
21 340293826 KIT, SEALS, Includes : Ref. 10& 13| > —JLF Y b 1

59



14l E, AT
FILTER, HYDRAULICS

FI1G.220

B & & 5 WA B W Ja%,.ff'ﬁ = EICSHE| B | FE E

Parts No Parts Name ALL E% Application |Description| Remarks
340501030 FILTER, HYDRAULIC OIL, HST|# 4L 7 4 JLZ I HST 1
340560340 FLANGE 7209 1
011510825 BOLT, M8 x 1.25 x 25 |KJL b 4
340692060 PIPE FANE=2 G38 *AA—F2R 1
340670030 ADAPTOR TETA 1
340673640 ADAPTER TH74 PF3/8 TR 1
052100140 O-RING oury 1
340500750 FILTER, Hydraulic Oil #4744 ASSY:35U 1
340673520 ADAPTER TETA 1
340707980 PIPE FANNLT o3V A
052100160 O-RING oury 1
052100250 O-RING ovry 2
011511016 BOLT, M10 x 16 RIL b 1
011511020 BOLT, M10 x 20 RIV b 1
1

340530290 PLATE L=k 17404




HST K547
H.S.T. DRIVE

FIG.221

REEs B & F 5 B & 2 % E'%t“f‘ﬁ = EESHE| B S E E
E=3
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
1 |322800161 TRANSMISSION, HYDROSTATIC [HST
2 (052300400 O-RING ovry
3 052300600 O-RING ovry
4 (011511050 BOLT, M10 x 50 KIV b
5 |340673870 ADAPTER TH TR GIBIIVEK
5A |052100140 O-RING ovry
6 (340106620 LEVER ar kA—-JvL/N—

7 1010310835 BOLT, Hex, M8 x 35, 8.8|RJL
8 027100008 WASHER, LOCK, M8 |ZFU TV

]
1

1

4

1

1

1

1

3

9 020900008 NUT, M8, CI 8 >k 2
10 |040146000 BEARING, BALL R—RF7Y>2 5 1
11 |036100010 RING, SNAP, M10, Ext| 2 FY U 5 1
12 324202780 ARM Y7 MP—LIHSTN| 1
13 [398510150 BUSHING Jvia 1
14 |324120980 STOP K2 1
15 |011510845 BOLT, M8 x 45 RIV 1
16 498221080 SPRING ATV T 1
17 |324501260 GUIDE ST MHAK 1
18 |011511020 BOLT, M10 x 20 KIL b 2
19 |378910020 DAMPER AN — 1
20 |398120950 BOOT T—=Yia=ZN—HIL| 1
21 398380850 JOINT, UNIVERSAL |¥ 34 > b ASSY 1
22 1322613180 COUPLING +via 1
23 011511225 BOLT, M12 x 25 RIV Bk 3
24 030300412 PIN 27U TES 9
25 322630140 COUPLING K2 1
26 |010109265 BOLT Y ANVER D2 N VA Y 317N I
27 1064200025 PLUG, Sealing = TxxXYS 1
28 320720230 COUPLING hyFrVTg 1
29 010701035 BOLT, M10 x 35 RIL b 6

61



HST 7yt TV
HST ASSEMBLY

FIG.221A

2
INCLUDES:
11,13,14, & 53

RuEs &8 & & 5 WA B W ﬁ%{f'ﬁ = EESH B | FE =
Key No Parts No Parts Name ALL E;i; Application |Description| Remarks

1 |322800161 TRANSMISSION, HYDROSTATIC, Icludes: Ref A 87 | HST 1
1A | * Case r—2x 1

2 322840825 KIT, Cylinder Block yr&7javy KT 1

3 |* Case, Charge Pump |7 —2X 1

4 322840823 PUMP, SMALL, Charge Pump| F ¥ —2 K> 7" KIT| 1

5 [322840824 KIT, Cylinder Block yr47javy KT 1

6 (322840790 Plate, Swash, Plate, Swash| 2 7Y > L — b 1

7 1322840791 SHAFT, Upper P WA 1

8 [322840792 SHAFT, Lower PPN 1

9 |322840793 PLATE, Upper NIVTTL—Fh 1
10 |322840794 PLATE, Valve, Lower |/NJL 7L — 1
11 | % Piston Assy EX b ASSY 18
12 (322840795 PLATE, Thrust AZZABMTL—Fb 1
13 | % Retainer Uk fva 2
14 | % Retainer Holder RIVE — 2
15 (322840796 SHAFT FIZAVYYT N SIA 1
16 |322840797 BEARING, BALL R—=IbXFTY> T 1
17 | * OIL SEAL TV —Ib 2
18 (322840799 WASHER A e 1
19 (322840800 BEARING, BALL RK=IXTYLJ 2
20 [322840801 BEARING, NEEDLE |Z=— KW A7UY2 5 2
21 322840802 COVER HIN— 1
22 322840803 PLUG, Bore RKT7TST 1
24 322840804 SLIDES, Metal A4 RKX 2L 1
25 | % Rotor O—4— 1
26 322840773 VALVE, CONTROL NJVT ASSY 2
29 322840774 PLUG 73T 2
31 |322840775 SPRING ATV T 2
32 |322840728 VALVE, CONTROL JAV) %) 1
33 322840727 SPRING AT7YLT 1
34 322840805 PIN E> 1
35 |322840806 BUSHING Jvia 1
36 [322840807 BUSHING Jvia 1
37 322840808 BOLT, Socket Head Iy MAY REIL b 8
38 |010701045 BOLT, M10 x 45 AILE D FxOEY B 2

»
N



HST7v&> TV
HST ASSEMBLY

FIG.221A

2
INCLUDES:
11,13,14, & 53

RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name ALL E% Application |Description| Remarks
39 |322840809 PIN e 6
40 |322840810 PIN Er 2
41 |036500055 RING, SNAP, M55, Int |ZFY U J 2
42 |036500030 RING, SNAP, M30, Int |RF+Y U T 2
43 |036100025 RING, SNAP, M25, Ext| R F+Y U T 2
44 1036100020 RING, SNAP, M20, Ext| R F+Y U > J 1
45 |* O-Ring oy 2
46 | * O-Ring oy 1
47 | % Gasket HRr v b 1
49 | % O-Ring oury 1
53 | Spring ATV T 2
56 (322840813 PLUG 73T 4
57 [322840814 COVER HIN— 1
60 (026100010 WASHER, M10 A Y 2
61 |015300614 SCREW 2703 3
62 |* OIL SEAL FAINT—=I 1
63 | * PLATE 7JL—F 1
64 |x* SCREW 273 2
65 [052110110 O-RING ovry 4
66 |* OIL SEAL FAI—I 1
67 [322840821 PLATE FL—F 1
68 |* O-RING oury 2
69 (322840817 SCREW 2703 4
74 |036500052 RING, SNAP, 2.062", Int, #206| R F+Y U > 1
79 |* COLLOR Hho— 1
80 (322840818 PLATE, THRUST, Thrust X 7 X h 7L — | 1
81 322840779 PIN Er 2
82 |322840819 BEARING, ROLLER |A—5A~7U>J 1
83 [322840820 LATCH, Guide Assy |# 1 K ASSY 1
85 |* COLLOR Hho— 1
86 |410810430 PIN Er 2
88 [322840822 KT SEALS, cces: Rel. T20546 470028586868 L NT7 KIT 1




RHEE W R OB S I - BISESH B | =

i)

17 1010800820 BOLT, Hex Flg, M8 x 20, 8.8| RJV bk

18 |310130290 DRAINCOCK/TAP, SUPPLY | KL >3V 7
19 |360771170 TUBE, RIGID, L: 270 |7 A TJVINA T

Key No Parts No Parts Name ALL RP| Application |Description| Remarks
1 |310100980 RADIATOR STI—4% 1
1A 310110200 COVER, CAP XYVSISTVI—-4 A
2 (398119670 BUSHING, RUBBER |d4: 5y IT4%4I| 2
3 (310161500 HOSE SYTHF—RAIII| A
4 |310161510 HOSE SYVILTHRR—R 1A A
5 |067100043 BAND F—ZANR 4
7 (310300880 SUPPORT STVIAYHI 1
8 (010800820 BOLT, Hex Flg, M8 x 20, 8.8| K JL b 2
9 (398121160 SEAL, RubberL: 90 |34 : MULA 190 2
10 |310361381 PLATE, SUPPORT SNTINY L 1
10A |398127270 SEAL, Rubber A 2
11 |398110240 GROMMET A 1
12 |310250122 SHROUD a9k 1
13 |010800612 BOLT, M6 x 12 RIL Bk 8
14 |310550110 TANK 2279 ASSY 1
14A (310110190 COVER, CAP, Cap XYV 1
14B |310560050 TANK 2y 1
15 |010800616 BOLT, M6 x 12 RIL Bk 2
16 |310120260 PIPE F—N—70-114F| A
1
]
1
20 |360771280 FUEL PIPE TATIVINA TS 1
21 |398750430 BAND P VA N 4
22 |399111960 CLAMP 9527 1
23 |398110501 PLUG, Rubber A 2
24 1399113620 CLAMP 9527 1

64



2l A
SEAT BRACKET

FIG.223

REEs B & F 5 B & 2 % “ﬁ%tﬂyﬂﬁ = EESHE| B S E E
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 355070411 SEAT ASSY =k 1
2 355752220 BRACKET —hrEAq 1
3 355630100 HOOK 799 1
4 498180100 GRIP NRIWVGTY T 1
5 (010311025 BOLT RIV B 1
6 (020900010 NUT FUk 1
7 398214540 SPRING AT T 1
8 398110501 RUBBER = VA 2
9 (010311235 BOLT RIV B 2
10 |020900012 NUT >k 2
11 |378910240 DUMPER AN 1
12 |030103225 COTTER PIN 2TUY REY 2
13 011510820 BOLT RIV B 4
14 |355850150 SEAT BELT D2l XAV 1
15 |399588760 PLATE JL—t 1
16 (011511025 BOLT RIV K 3
17 026100010 WASHER A B | 4
18 [355252320 FLOOR SEAT MC ISM|707:Y=hY4 MCISM| 1
19 |010800816 BOLT KIL b 2
20 [398110100 RUBBER = VA 1
21 |398131330 SPONGE AR 1
22 398135010 SPONGE : MC UNDER SEAT | ZR>Y iMC Y—bo 4| 2
23 1398135140 SPONGE AR T 1 20X20X420 1
24 398135150 SPONGE AR 2

65



RHEs 2 & & & B & B % ’a%ﬁf'ﬁ = EICSHE| B | FE E
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 |* SEAT ASSY < — b ASSY 1

2 355700580 SEAT ASSY 2 — bk ASSY 1
2A |355080510 SUSPENSION ASSY [#AAVY3VASSY:CM YA7| 1

3 |* LOWER FRAME a7—-7L—L4 1

4 | % LINK >y 2

5 |% SPACER AN—Y 4

6 |355740283 GRIP ASSY J1)v7 ASSY 1

7 |* SHAFT A AN 1

8 (030300420 SPRING PIN 2FYTEY 1

9 |355740282 SPRING : SUS 2FYT YR 2
10 |011800825 BOLT RIL b 4
11 |* HANGER N>H— 1
12 030300414 SPRING PIN 27T 1
13 |030300410 SPRING PIN AT TEY 1
14 | % PROTECTOR JO57 9 52— 2
15 | % BEARING NF7Y T 1
16 | * BUSH Tva 4
17 | * PLATE FL—F 2
18 | BUSH Jyvia 4
19 |015600516 SCREW 2912 4
20 |* SPACER ANR—Y 5
21 |* PLATE ;R 7L—F;R 1
22 | % PLATE ; L JL—bk;L 1
23 | * BUSH TJva 4
24 (010100816 BOLT RIV bk 4
25 | % BASE ; FRONT N—Z;70> bk 1
26 | % BASE ; REAR N—Z; U+ 1
27 |* SEAT ADJUST Dl AR & 1
28 |* SEAT ADJUST Pl WA P 1
29 (023100008 NUT >V bk 8
30 |* BOOT T= 1
31 | % CLIP 907 14
32 | % WIRE 74— 2
33 |* BRACKET Ty b 1
34 |355740286 SEAT SWITCH SAFETY |Y—FR4YF +=7F74| A

66




FIG.223A

RLEE( 8 B B S ECEEE BT ZEGEE R +[H %
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
35 |010809001 BOLT 750KV I MEX12| 2
36 |355740287 HARNESS SEAT N—FRAX:I—} 1
37 (011510830 BOLT KRIV b 2
38 |027100008 LOCK WASHER AFYTIIIF 2
39 |010310865 BOLT RIL b 2
40 |011400825 BOLT KIv b 4

67



I VY R—bB
ENGINE SUPPORT

13\%\ 12 14

FIG.224

15
33
28
27
2 Ll )
3%
REEs B & & 5 B & B % ’a%{f'ﬁ = EICSHE| B | FE E
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

2 398123020 PLATE WA ARy 1
3 310361660 PLATE SXIYNY L ILY A A
4 023100008 NUT, M8 x 1.25 A 3
5 |310301160 BRACKET, L STYIRYHYIIL 1
6 (011511020 BOLT, M10 x 20 KIL b 4
7 (010800816 BOLT, M8 x 16 RIL b 7
8 310301180 BRACKET, R STUIAYYI 1
11 |310352641 PLATE SXTIYNY YT 1
12 398330290 FASTENER T7AF TRV MEYYF| 2
13 |015600416 SCREW 271 4
14 |398133690 SEAL, RUBBER ART 1
15 010800612 BOLT, M6 x 12 KIV b 8
16 |310353850 PLATE, L SXTIND LTI A
18 398330320 HINGE e Y. IFARF— 1
19 |015300512 SCREW 270 2
20 |027100005 WASHER, LOCK, M5, Lock, M5| R 7" > F 7V 34 2
21 |020100005 NUT, M5, CI 10 A 2
22 (310353870 PLATE, R SN TN IR 1
24 (310353890 PLATE SXTYN VA 1
26 (310140910 SCREEN KyFayrp3 1
27 (350312260 SHIELD JO MR U—-> 1
28 (398181770 HANDLE GRIP g7 1
29 |355780231 COVER L HIN—L 1
30 |355780251 COVER R HN—:R 1
31 |010809007 BOLT M8 x 14 TV RIV I M8X14| 2
32 023100006 NUT, M6 x 1 FY bk 2
33 (398134730 SEAL, RUBBER, 80mm| XK 1
34 1398117710 SEAL, RUBBER, 260mm |5 A 1
35 (398123110 SEAL, RUBBER, 510mm |34 : D 1
36 |398110100 GROMMET A 1

68



IV Y ER—-b
ENGINE SUPPORT

FIG.224A

RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name 304 | 364 E% Application |Description| Remarks
1 [310610460 ENGINE SUPPORT: L, CM314| ¥ > %4 I : L CM314 1 MC304
1 310610480 ENGINE SUPPORT: L, CM374|T> Y %4 I : L CM374 1 MC364
2 (310610470 ENGINE SUPPORT : R, CM314| T> ¥ >4 I : R CM314 1 MC304
2 |310610490 ENGINE SUPPORT : R, CM374| T2 >4 4 I : R CM374 1 MC364
3 /398120790 MOUNT, ENGINE, Rubber, 27MM High | AR ™7 3 > T L 4 4
4 1027100010 WASHER, LOCK, M10| X T Y > TV + 4 4
5 1020900010 NUT, M10, CI 8 FU b 4 4
6 |010411425 BOLT, M14 x 25 KIV b 8 8
7 1027100014 WASHER, LOCK, 9/16”| 27> T 7V o+ 8 8
11 310610510 SUPPORT I YyT 1 1
12 310600681 ENGINE SUPPORT |T> ¥ HR—F 1 1
13 |398110550 BUSHING, RUBBER |IJ A 1 1
14 |398750150 STRAP, CABLE NN 1 1
15 |021500010 NUT A 2 2
16 011510820 BOLT, M8 x 1.25 x 20 |RJL b 1 1
17 (011310616 BOLT, M6 x 16 KIL b 2 2
18 |010311020 BOLT, Hex, M10 x 20, 8.8, Full Thd| R JL b 2 2

69



TL—%FRAJ
BRAKE PEDALS

FIG.225

RHEs 2 & & & B & B % ﬁ%,.‘f'ﬁ = EICSHE| B | FE E
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 358200940 SHAFT NEIIYT b 1
2 (358104750 PEDAL N TL—%R 1
3 398510070 BUSHING, 25 x 30 x 25| 7Y > 1 : 25X30X25| 6
4 030300840 PIN, ROLL 2TV TEY 1
5 |358500261 ROD OYRK:7L—%,R385 2
6 (358550190 FORK JFH—ooA12 b 2
7 358550010 CLEVIS J*-9Y34 bR:P| 3
8 (020900010 NUT, M10, CI 8 A 3
9 (031311020 PIN EST7ETEY 6
10 |030103225 PIN, SPLIT (COTTER) | R 7 UV rhE > 6
11 398210290 SPRING AT T 2
12 |398117790 PAD A 1
13 (398110110 BUMPER, Rubber = WA 2
14 |358104770 PEDAL NREN I FIAYYy 1
15 |060610000 NIPPLE, LUBE, M6 x .075| 7' U — X =Y L 1
16 |326550210 LEVER F7OY 9 LIIN— 1
17 010800816 BOLT, M8 x 16 RIL bk 2
18 |358511120 ROD oYk : Le610 1
19 [398113000 PAD, RUBBER JL 1 AFVS 1
20 |358550020 CLEVIS TA=9I34VRIL:P| A
21 (026100010 WASHER, M10x 20 x 2|7V ¥ 2

70



N=F2TTl—F% NI JLIN—
PARKING BRAKE, RANGE LEVER

FIG.226

24

26 030102020 PIN, SPLIT (COTTER) | R FUY hE>

27 |324362090 ROD, Range Gear YIMNVT T
28 |030103225 PIN, SPLIT (COTTER) | AUV hE >
29 1010310825 BOLT, Hex, M8 x 25, 8.8|RJL

RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 |328650191 BRAKE, HAND I TL—% 1
2 1011511020 BOLT, M10 x 20 KIv b 7
3 328400560 LEVER TU—%ULN—HLPK| 2
4 068109053 TUBE EzlvFa—7 1
5 |312700662 WIRE, 1240 mm J1Y¥ ASSY: JL—% 2
6 |031310820 PIN ES7EvE> 2
7 1030102025 PIN, SPLIT (COTTER) | A FUY hE > 2
8 (312740230 WIRE, RETAINING TAXRIVE 1
9 |010800816 BOLT, M8 x 16 RIV b 1
10 |026100006 WASHER, M6 x 12x1.6|7Y >V 2
11 {022400006 NUT FTIYBMIUFYR 2
12 328320990 SUPPORT AF— i L/I— 1
13 |324106670 LEVER FILYLNA=4WD I 1
14 (398511320 BUSHING, 2WD Jvia 3
15 (324106710 LEVER, Range & FWD |FI Y L/A=:7% 4WD 1
17 398215500 SPRING ATV T 1
18 (324121000 STOP R 1
19 (399431070 BOLT KIv b 1
20 |021500008 NUT FU b 1
21 324106690 LEVER FILIUN=-179 9T 1
22 020900008 NUT, M8, CI 8 FU b 1
23 |036800012 RING, SNAP, Ext, M15|XF+Y U J 1 E 1
24 1398180890 HANDLE GRIP JUYT ALY 1
25 (324362080 ROD, FWD 7MUY 14WD 1
2

1

2

1

71



N—%2T0TL—F F—JIHYI

FIG.226A
PARKING BRAKE CABLE RETENTION
2
4
.8 8 8 &
RS B & & 5 B A & W - EEICSR B T " &
o
Key No Parts No Parts Name ALL RP| Application |Description| Remarks
1 [* KIT, REPAIR, Return Spring Includes : Ref. 2-4 1
2 328360440 BRACKET, Bracket TV TV=%ZTVG 2
3 |011511220 BOLT, M12 x 20 KIv b 4
4 1398214590 SPRING AT T 2

72



DA AR |
BRAKE ASSEMBLY

FIG.227

RiES B & & 5 IR -l EEICE® B S\ F B
Key No Parts No Parts Name ALL E% Application |Description| Remarks

1 [326344970 CASE, Wheel Shaft |k =IY¥7 =X IMC 1

2 328110220 DISC S14=>T 2

3 328560190 DISC AF—H2.7L—% 2

4 1328560410 DISC, R WA % Al 1

4 328560400 DISC, L AR A % " 1

5 328300580 DISC, R, Cam JL—%HLIR 1

5 328300570 DISC, L, Cam A N 1

6 048109004 BALL AF—=IVER—Ib 4

7 1052100210 O-RING oury 1

8 /036100025 RING, SNAP, M25, Ext| RV U 5 1

9 398213340 SPRING ATYT 2

10 |328490045 PLATE JL—b 2

11 |011140612 BOLT, M6 x 12 RIL b 4

73



77vF
CLUTCH ASSEMBLY

FIG.228

RS B & & 5 B A & W - EEICSR B T " &
Key No Parts No Parts Name ALL .51; Application |Description| Remarks
1 |320040924 CLUTCH ASSY:PTO: Ref. 1At 19| 7 5/ F ASSY : PTO| 1
2 |% Snap Ring AFITIVT 1
3 320690106 PLATE, Back NI YTL—h 1
4 320690130 PLATE, Disc TARITL—} 4
5 (320690108 PLATE, Seperator E/INL—FFL—F 4
6 |* Metal Pressure Plate |7'LY>¥—7L—bt| 1
7 |% Back Plate NIy TL—F 1
8 320690154 DISC, CLUTCH VA % A 1
9 |320690149 DISC TL—%7T1RY 1
10 |=* Snap Ring AFUFIVT 1
11 | % Clutch Spring DIIFRATY Y 6
12 | * Clutch Lifter 972VFVT - 1
13 | * Holder Spring KIWE— ZTUT| A
14 398560730 BEARING ASSY, Thrust| 27 X K —=IWIAT ) L5 1
15 | * Bolt RIV b 5
16 |036100030 RING, SNAP, M30, Ext| 2 F+Y U > 1
17 320690111 SPRING IIINRTYLT 1
18 |320690112 SPRING TL—=%Z27Y>J 1
19 |* Snap Ring AFIFTVT 1

74



02k, UVEKRAI
FRONT WHEELS,REAR WHEELS

FIG.229

7 R
20X8.0-10
32
FRONT . %é
23X10.5-1
RiES B & & 5 IR -l EEES® B R OE
Key No Parts No Parts Name ALL E% Application |Description| Remarks
1 |336035690 KAV ASSY WHEEL ASSY 2 2 20016~ STD
2 /010109439 27 SCREW 12| 12
3 |027100014 AFVTTVo+  |SPRING WASHER 2 2
4 336019133 KAIV ASSY WHEEL ASSY 2 2
5 1011511020 RIV b BOLT 12| 12
6 336132640 Z4v; 70>k TIRE,FRONT 1 1 20016~ 23X10.5-1
7 336103420 TFARYKRAI DISC WHEEL 1 1 20016~
8 336150020 NIVT VALVE 1 1
9 336132651 - e MY Ra TIRE,REAR 2 2 20X8.0-10
10 |336103440 TARYIKRAI DISC WHEEL 2 2
11 336035711 RAIL ASSY WHEEL ASSY 2 2 ~20015
12 |336132661 4% ;78> TIRE,FRONT 2 2 ~20015 24X13.00-
13 |336103460 TARIKRAI DISC WHEEL 2 2 ~20015

75



TAVYN—%2R
WIRE HARNESS

FIG.230

NG
| I

2
T
|
T

e M\33\323171
3632 34,35
14

13,

RHES B & B S B & & - ZlEmcs® B <+ % %
Key No Parts No Parts Name ALL E;i; Application |Description| Remarks
1 |385611041 HARNESS, WIRE, Main| 7 1 ¥/\— % X
2 1385612820 WIRE HARNESS TA4VYN—%X
3 385650461 CABLE, Battery, (+) |[NYFUF=TIb ()
4 1398119870 PAD, RUBBER dL I BIVE—4
5 |385650511 CABLE, Battery, (-) |/\YFU4—JIb
6 |398750240 STRAP, CABLE AV N
7 1399113650 CLAMP 9527
8 (385201810 SWITCH, LIGHTS, Head Lamp| 2 1 Y F ASSY
9 385202110 SWITCH, STARTER |A4JFASSY: ZA45—%
10 |485220181 SWITCH, Brake Safety| A1V F ASSY
11 398211880 SPRING ATV
12 385200731 SWITCH, Parking Brake Safety| 2 1 F ASSY
13 385200891 SWITCH, HST, PTO Safety | A1V F ASSY:t—-774
14 |385240038 NUT, M14 FJ b

15 |385200570 SWITCH, Air Cleaner |A{YFASSY:I77Y-+

16 |385150200 REFLECTOR, LAMP |LJL 7%

_ o O U1 = e 0 = = TN = NN N = e ) N

17 |023100006 NUT, M6 x 1 FY b

18 385101910 LAMP, FRONT > > 7 ASSY

19 |010800616 BOLT, M6 x 16 FIL b

20 (385230300 RELAY JL—:1AD Y
21 385230250 RELAY, Brake JL—

22 |385870301 CONTROL UNIT, Glow Timer |3 hO=5 447 —
23 |385870640 CONTROL UNIT, Delay Timer| 3> O —Z

24 010810616 BOLT M6 x 16 FIL b

25 385250130 BUZZER 7% — ASSY

26 015150520 SCREW 2y

27 |385280210 GAUGE, Sender, Fuel, 0-Ring used between Fuel | 7 LTIV — 22

28 [015140514 SCREW Zyya

29 385750360 SIGAR LIGHTER ASSY|/A7-Y4Y ki bk i XA
31 |399568750 PLATE TL—bh:vTEI B
32 010800814 BOLT, M8 x 14 FIL b

33 (399568740 SUPPORT, Magnet Support| 7L — b : ¥4 2 bRIVE
34 |385310021 MAGNET, Cruise Control, 6 Wire Lead| I JL : ¥ T %Y b
35 (398511990 BUSHING, Plastic Jvia

36 [011511025 BOLT, M10 x 25 FIL b




BARONESS

=

7

R -]

FIG.

-

NAME PLATE

/ / 8ARONESS

GMI528 |

\ GMIS28

8ARONESS \\

Key No. Parts No. Parts Name Q'ty | R/P |Application | Description Remarks
GM100—090120 HANDLE PLATE 1
GM152--0905Z0 LINE SEAL L 1
GM152B-090320 LINE NAME SEAL L 1
K4201000390 180 BARONESS MARK 180 W 1
__|omiszs0904z0 | | LINENAME SEAL R | (O U DS IO I
GM152—-0906Z0 LINE SEAL R 1
K ¢ 40 BARONESS MARK ¢ 40 1
750102-55-A ke E OWNER’S MANUAL 1
750102-55-B N—yhanoy PARTS CATALOG 1




FIG.232

Fh—Ib
DECALS

12
VA
RHEs 2 & & - = %{f‘ =
Key No Parts No Parts Name ALL E%

1 |490992230 CAUTION PLATE a-3>7L-k 2

2 (390211900 CAUTION PLATE a->3r7SL-bk 1

3 (390372000 CAUTION PLATE a->3>7SL-k 1

4 (390198190 CAUTION PLATE a->3>7FL-k 1

5 (390197710 CAUTION PLATE a-3>7L-k 1

6 (390372400 CAUTION PLATE a->3r7SL-hk 1

7 (390173600 CAUTION PLATE a->3>7SL-k 1

8 (390198180 CAUTION PLATE a->3>7FL-k 1
390196050 CAUTION PLATE a->3r7SL-hk 1

10 |390196100 CAUTION PLATE a->3r7SL-hk 1
11 390196040 CAUTION PLATE a->3>7SL-k 1
12 (390196110 CAUTION PLATE a->3>7L-k 1
13 |390196200 CAUTION PLATE a->3>7L-k 1
14 490992480 CAUTION MARK Fag4v=9,8yFY| 1
15 |390198241 CAUTION PLATE a->3>7SL-bk 1
16 |390173650 INDICATING PLATE [A> VI I N 1

78




%4 K PTO KIT
SIDE PTO KIT

FIG.233

HsE S IR -l EEICE® B S\ F B
Parts No Parts Name ALL E% Application |Description| Remarks

322117490 MISSION CASE Ivyyaryr—2x 1

040106203 BALL BEARING R=IbRXT7Y 2T 1

322325800 FIXED GEAR T74x v XY 1

040106004 BALL BEARING R—=IWNXTY2 T 1

050201325 OIL SEAL FAI—I 1

322571371 COUNTER SHAFT Ao arv I b 1

322262810 BEARING HOLDER |NX7 U2 FRIVE 1

040146204 BALL BEARING R=IWNXTY2T 1

036501147 SNAP RING AFyTVT 1

378460640 COVER FIN— 1

011511016 BOLT RIV b 2

027100010 SPRING WASHER ATV TTy o 4

021000010 NUT PV 4




FIG.235

AP N AV R Rl V%
DUAL REMOTE HYD-VALVE

RHEs 2 & & & B & B % Jﬁ%{f‘ = EICSHE| B | FE E
Key No Parts No Parts Name ALL .51; Application |Description| Remarks

1 |340016700 CON-VALVE ASSY  |a» hE=J/SLTFASSY| 2

2 (010311095 BOLT RIL b 2

3 |454670040 ADAPTOR TETA 4

4 (052100110 O-RING ovry 4

5 (027100010 SPRING WASHER ATV TTy % 4

6 (340106530 COTROL LEVER ar hA—=JLLIN— 2

7 |068109053 VNYLE TUBE = Fa—-7 2

8 398180610 GRIP gy 2

9 (030300528 SPRING PIN 2FYTEY 2
10 |031100004 PIN vy 2
11 340292120 PIN vy 2
12 |010310820 BOLT RIV B 2
13 |021300008 NUT Fv b 2
14 |398115630 RUBBER = WA 1
15 |399112130 CLAMP 9507 2
16 |010100650 BOLT RIV K 1
17 022400006 NUT Fv b 1
18 [390372410 INDI PLATE ATYULN=T3=9] A
19 |052110140 O-RING ovury 4
20 |340708100 OIL PIPE FLIINATS 1
21 (340708380 OIL PIPE ALIINAT 1
22 (340708080 OIL PIPE FLIVINAS 1
23 340708090 OIL PIPE FALIWINAS 1
24 (340671970 ADAPTOR TETHE 4
25 (340801660 BRACKET Ty b 4
26 |340671510 ADAPTOR TETHE 4
27 1026100014 WASHER Ty 4
28 1027100014 SPRING WASHER ATV TT9y % 4
29 (020800014 NUT Fv b 4
30 [340631220 C-JOINT ASSY Hh77Y a4 hASSY| 4
31 |340490192 DUST CAPFEMALE |#ZAR¥+vv 7 ; XX| 4
32 (340490193 DUST CAPMALE HZAMZvy T AZX| 4

80



e

(MOWER)

FM60DMJ



d=)N\—H%JL T34k

FIG.401

UNIVERSAL JOINT

3
REES| 8 & B S CICEEE =y e IR
o
KeyNo Parts No Parts Name ALL RP| Application |Description| Remarks
1 |697600350 1ZA-% Ja{sh Tyy-|UN-JOINT ASSY 1
2 697720080 a4 b v b |JOINTKIT 2
3 699610230 =% PIN 1
4 1026100008 A e WASHER 1
5 1030102018 AEUY N EY SPLIT PIN 1
6 697720070 2FVT VT SNAP RLING 8
7 1697720090 JUR ZUTI GREEASE NIPPLE 1
8 690360320 IA~NJv, A= 32  |LABEL,CAUTION 1

82



XT7Ry I X
GEAR BOX

FIG.402

RiES B & & 5 IR -l = EBICE® B T\ F
KeyNo Parts No Parts Name ALL ;at/t; Application |Description| Remarks
1 |610460480 F—RX ANNILXT |CASE.BEVELGEAR
2 |699400100 737 PLUG
3 (025100010 7Y% 94X Z5—|WASHER,WITH RUBBER
4 (697300010 *v¥Y7 O—5— |CARROLLER
5 |610560910 AT4 AN 4—ZLH|STAY,BEVEL CASE LH
6 (610560920 AT4 ANJ r—2Z RH|STAY,BEVEL CASE RH
7 |011611220 KIv b BOLT
8 [011611230 RIV b BOLT
9 (613270430 YT EZF D SHAFT,PINION
10 /613310280 7 ANJL21T GEAR,BEVEL ; 21T
11 613310290 7 ANIL16T GEAR,BEVEL ; 16T
12 699280030 2 10.2 SHIM ;0.2
13 699280040 > 10.3 SHIM ; 0.3

NTYLGR=I
NTYLGTR=I

14 |040109149
15 1040106205

BEARING,BALL
BEARING,BALL

AFITVYT SNAP RING

=L FAN SEAL,OIL

¥ T b ANJLKR—JV|SHAFT,BEVEL GEAR
XNFY L TR=I BEARING,BALL

16 |036500052
17 1050309029
18 |613270440
19 |040106303

SO = =l A N2l Al Al A NN Sl a N =

20 |036100017 2AFITYT SNAP RING

21 036500047 AFITIT SNAP RING

22 1040106305 NFY o TR=I BEARING,BALL
23 036500062 AFITIYT SNAP RING

24 050109020 =LA AI SEAL,OIL

25 (630110770 T=)—t 45— PULLEY,CENTER
26 (034109091 *— KEY

27 1630251320 HN=3AAL b COVER,JOINT
28 1698220080 2Ty T SPRING

29 1026100008 A2 WASHER

30 |030102018 Z27UY RN EY SPRIT PIN

31 |036100025 2FVT VT SNAP RING

83



NPV TRIVE 24
BEARING HOLDER ; CENTER

FIG.403

RiES B & & 5 B & & W -l EEBICE® B T\ F £
KeyNo Parts No Parts Name ALL E% Application | Description| Remarks
1 1610210640 RIS —T—1)— HOLDER,PULLEY 1
2 |011611220 KIV b BOLT 4
3 |040106205 NT7YTERER=I BEARING,BALL 2
4 |036500052 AFITVT SNAP RING 2
5 |050109018 =ILF LI SEAL,OIL 1
6 |050109019 =IvF LI SEAL,OIL 1
7 1699400050 A71—tv b SCREW,SET 1
8 699680030 NAT I9ZF7>¥ 32 |PIPE,EXTENSION 1
9 |060610000 =TIV TUR NIPPLE,GREASE 1
10 |699280020 L SHIM 1
11 (652220340 RKXTL—FK BOSS,BLADE 1
12 |036100022 AFITVT SNAP RING 1
13 |645310330 PAZE N BLADE 1
14 1699210050 )F4+—7L—F |RETAINER,BLADE 2
15 (645370010 Y34 b FL—=F KZ|JOINT,BLADE BOSS 1
16 (699400040 KIv b BOLT 1
17 |638112130 HIN— COVER 1
18 |699280050 A SHIM 2

84



XNFPYLTGRIVE ; H4A4 K
BEARING HOLDER ; SIDE

FIG.404

AnEs | & & & 5 IR -l = EBICE® B T\ F
KeyNo Parts No Parts Name ALL ;af/t; Application |Description| Remarks
1 |610210650 HRIVF—F—1)—LH |HOLDER,PULLEY LH
2 1610210790 FIE—7—1U—RH |HOLDER,PULLEY RH
3 (610160540 KIWVE—=TL—F HOLDER,PLATE
4 (011611225 RIv b BOLT
5 |613460500 %7+ 7L —F RH|SHAFT,BLADE RH
6 (613460490 %7 b JL—NK LH|SHAFT,BLADE LH
7 |040106205 NT7 YL JTR=I BEARING,BALL
8 |050109018 =IVF AL SEAL,0IL
036500052 RAFITIT SNAP LING
10 |050109019 =IbAF LI SEAL,OIL
11 |060610000 ZYTIWTUR NIPPLE,GREASE

7—U—-Y%4KRH
TF—U—H%4KLH
F— KEY

7Y% FLA2 |WASHER,PLAIN

12 1630110930
13 |630110780
14 034109090
15 1699340050

PULLEY,SIDE RH
PULLEY,SIDE LH

16 |027100016 7Y% R 2% |WASHER,SPRING

NDMNDMNDNDPANDNDODND= = =2NOMNDINODN == =22 =0N = =

17 021000016 >k NUT

18 1699680030 NA47 I9 X732 |PIPE,EXTENSION
19 1699400050 A7Va1—-+v bk SCREW,SET

20 |060610000 ZVUTIWTUZR NIPPLE,GREASE
21 (652220340 RRXTL—F BOSS,BLADE

22 036100022 2FYTYLT SNAP LING

23 (645310330 JL—F BLADE

24 1699210050 JF14F>—7L—F |RETAINER,BLADE
25 1645370010 y34 b+ FL=F KZ|JOINT,BLADE BOSS
26 699400040 RIV b BOLT

27 1638112130 FIN— COVER

28 699280060 2L SHIM

85



Trv3aAr
FIG.405

TENSION
g —1

BRESH B | E

Application | Description| Remarks

RiES B & & 5 B & & W -l
KeyNo Parts No Parts Name

i

>
Z
E
2
<

1 ]080109127 NIVLh TILF BELT,MULTI 1
2 1632020250 T—=LT7YY =732 |ARM ASSY, TENSION 1
3 632260260 7—U—5F>23> |PULLEY,TENSION 1
4 1638112140 hnN—-Fr3ar COVER,TENSION 1
5 1699280090 = SEAL 1
6 |036100017 AFIUTIT SNAP RING 2
7 1060639003 ZYTNTUZR NIPPLE,GREASE 1
8 060610000 ZVUTIWTUZR NIPPLE,GREASE 1
9 010411270 RIV b BOLT 1
10 1699210040 AN—=57>3> COLLAR,TENSION 1
11 026100012 AV 7% vl Vi % WASHER,PLAIN 1
12 027100012 7Y% R7Y Y |WASHER,SPRING 1
13 021000012 PaPAN NUT 1
14 1698220060 Z2FY 532 |SPRING, TENSION 1
15 1699280010 P SHIM 2

86



E7FY %, HIN—
MORE DECK, COVER

FIG.406

RiES B & & 5 IR -l = EBICE® B T\ F
KeyNo Parts No Parts Name ALL ;at/t; Application |Description| Remarks
1 |638103170 E7TVX DECK,MOWER 1
2 (630251250 HIN—LH COVER,LH 1
3 (630251280 73/8N— RH COVER,RH 1
4 1630251260 HIN=A~JV bt 42— LH|COVER,BELT CENTER LH| 1
5 |630251270 #N—=~JV bt > 42— RH|COVERBELT CENTERRH| 1
6 |026100008 TIXTLA WASHER,PLAIN 8
7 1027100008 7V ZRFYULY  |WASHER,SPRING 8
8 (020900008 AV NUT 8
9 (652304080 7—LLH ARM,LH 1
10 1652304090 7—L RH ARM,RH 1
11 |010411270 KIv b BOLT 2
12 010411285 KIv b BOLT 2
13 |026100012 A e WASHER 4
14 |027100012 7YY ZXFTYY  |WASHER,SPRING 4
15 1021000012 PN NUT 4
16 |010411225 RIv b BOLT 8
17 |027100012 7YY XYY  |WASHER,SPRING 8
18 |021000012 Pab NUT 8

87



A—Z;78>M&U7
ROLLER ; FRONT&REAR

FIG.407

RiES B & & 5 B & & W -l EEBICE® B T\ F £
KeyNo Parts No Parts Name ALL E% Application | Description| Remarks
1 |652260700 271 R STAY,R 1
2 /010411030 RIV b BOLT 4
3 [027100010 7% RSV |WASHER,SPRING 4
4 1021000010 PAVA S NUT 4
5 1652030500 O—->-7J7— ROLLER ASSY 2
6 652260690 AT STAY 1
7 1652200650 =% PIN 2
8 650150270 =% PIN 1
9 |030104025 EXZXFUY b PIN,SPRIT 2
10 |026100012 R A WASHER,PLAIN 2
11 {023100020 A e WASHER 2
12 652050070 O-5-7vv— ROLLER ASSY 1
13 |027100008 7YY ZXTYY  |WASHER,SPRING 1
14 010310812 RIV b BOLT 1
15 060619004 ZITIWTUR NIPPLE,GREASE 1

88



A, R
FRONT & REAR WHEELS

FIG.408

RiES B & & 5 IR -l = EBICE® B T\ F
KeyNo Parts No Parts Name ALL ;af/t; Application |Description| Remarks
1 |650020070 w1 = WHEEL 2
2 (650150260 T b SHAFT 2
3 (699230340 7YX TLA> WASHER,PLAIN 4
4 1027100014 7YY ZXFTY>Y  |WASHER,SPRING 2
5 |021000014 FU b NUT 2
6 (652030510 RIVE—=TY D — HOLDER ASSY 2
7 (060610000 ZYTIWTUR NIPPLE,GREASE 2
8 (652304070 %7 b SHAFT 2
9 (699230350 b COLLAR 6
10 |036100030 AFYFTILT SNAP LING 2
11 |031311050 =% PIN 4
12 697460010 AFYTEY SNAP PIN 4
13 |048100012 K—=JL BALL 2
14 1698210060 ATV T SPRING 2
15 |021000012 PN NUT 2
16 |010411225 RIv b BOLT 2
17 |060610000 ZYTIWTUZR NIPPLE,GREASE 2
18 |652251330 A e | CASTER 2
19 |026100020 FVYXa2— WASHER 2
20 |652050080 FA—Ib WHEEL 2
21 |026100010 RIL Bk WASHER 2
22 |011611020 BOLT 2

89



TARFv =T HN=

FIG.409

DISCHARGE COVER

REES| 8 & B S CICEEE =y e IR
o
KeyNo Parts No Parts Name ALL RP| Application |Description| Remarks
1 |638150870 HIN— COVER,CHUTE 1
2 642200010 A MY IN— STOPPER,CHUTE 1
3 (010411025 KIv b BOLT 3
4 1027100010 7YY ZXTY>Y |WASHER,SPRING 5
5 1010411030 RIL b BOLT 1
6 |021000010 AN NUT 5
7 1698210030 AFVT SPRING 1

90



)29
LINK

FIG.410

RiES B & & 5 IR -l = EBICE® B T\ F
KeyNo Parts No Parts Name ALL ;af/t; Application |Description| Remarks
1 |699610180 e PIN 2
2 (699600030 EtYV b PIN,SET 2
3 [642560300 [m ROD 2
4 (642550780 RIVE — HOLDER 2
5 |642250260 = PIN 2
6 |698210070 ATV SPRING 2
7 (030300540 ATV TEY SPRING PIN 2
8 |026100014 IIXTLA> WASHER,PLAIN 2
021000012 AV NUT 2
699230360 Hho— COLLOR 2
031109027 AFITEY SNAP PIN 2
642501440 U7+ 7—A4LH LIFT ARM,LH 1
642501450 U7bF 7—LRH LIFT ARM,RH 1
698110050 LN— RABER 2
023100008 PN NUT 2




~—%, A—=a>7 L—F
MARK,CAUTION PLATE

FIG.411

BRI

YY)

(J%]
' ﬁgt

o 2]
—— . o\
: -0 ? *
3 o ) U
X T E. ] wm S
S I
a
80
0
RiES B & & 5 B & & W -l EEESH®| B S RFOE
o
KeyNo Parts No Parts Name ALL RP| Application |Description| Remarks
1 690260690 TroFAvT—7 GUIDE MARK 1
2 1690210430 Y1 rK~—7 SIDE MARK 1

3 690360290

a—-a> 7 L—*h

CAUTION PLATE

92



EBanE SIERS|
NUMERICAL PARTS INDEX

B oM &5 HNES REES B & & S HES RHES & & & S HNES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
010100650 235 16 010800612 209 22 011310660 111 17
010100816 223A 24 010800612 222 13 011310675 108 12
010109206 204 14 010800612 224 15 011310680 111 12
010109235 101 24 010800616 205 50 011311020 219A 4
010109264 111 28 010800616 209 27 011311225 215 16
010109265 221 26 010800616 222 15 011400825 223A 40
010109337 204 10 010800616 230 19 011510812 206 9
010109341 106 27 010800620 218 18 011510812 216 29
010109406 106 6 010800620 219 40 011510812 219 11
010109435 217 33 010800814 230 32 011510816 103 19
010109439 229 2 010800816 204 2 011510816 110 6
010109502 215 19 010800816 208 33 011510816 216 8
010109667 106 13 010800816 209 10 011510820 101 29
010110625 116 11 010800816 212 43 011510820 108 27
010110650 218 15 010800816 213 15 011510820 110 3
010111030 208 34 010800816 219 24 011510820 207 42
010310812 407 14 010800816 219 47 011510820 212 30
010310820 215 5 010800816 223 19 011510820 215 4
010310820 235 12 010800816 224 7 011510820 223 13
010310825 226 29 010800816 225 17 011510820 224A 16
010310830 213 25 010800816 226 9 011510825 110 10
010310835 221 7 010800820 108 14 011510825 201 3
010310865 223A 39 010800820 116 4 011510825 220 3
010310875 219 35 010800820 217 3 011510830 223A 37
010311020 215 9 010800820 217 25 011510840 201 12
010311020 224A 18 010800820 217 30 011510845 221 15
010311025 215 17 010800820 217 44 011511016 219 29
010311025 223 5 010800820 222 8 011511016 220 14
010311035 110 7 010800820 222 17 011511016 233 13
010311040 204 21 010809001 223A 35 011511020 101 42
010311040 216 6 010809007 217 27 011511020 209 2
010311075 214 18 010809007 224 31 011511020 215 13
010311095 235 2 010810616 230 24 011511020 215 28
010311235 223 9 010810630 219 41 011511020 216 15
010401212 211 29 011100408 105 11 011511020 217 17
010401212 212 51 011109012 209 25 011511020 218 25
010411025 409 3 011140610 205 9 011511020 219 13
010411030 407 2 011140612 227 11 011511020 220 15
010411030 409 5 011310612 101 38 011511020 221 18
010411212 101 25 011310612 102 8 011511020 224 6
010411225 406 16 011310612 107 13 011511020 226 2
010411225 408 16 011310612 116 33 011511020 229 5
010411270 405 9 011310614 111 27 011511025 202 8
010411270 406 11 011310616 224A 17 011511025 207 10
010411285 406 12 011310620 105 17 011511025 212 8
010411425 215 11 011310620 218 27 011511025 223 16
010411425 224A 6 011310625 114 4 011511025 230 36
010700855 211 34 011310630 111 19 011511030 205 6
010700860 106 14 011310635 104 8 011511030 211 17
010700865 106 14 011310635 108 6 011511030 211 31
010701035 221 29 011310640 105 13 011511030 212 5
010701045 221A 38 011310645 108 26 011511040 208 17
010709043 206 12 011310645 111 20 011511050 211 46
010709043 207 23 011310660 105 12 011511050 221 4

93



Ebin &S IRR5|
NUMERICAL PARTS INDEX

B &4 E 5 HNES RHES & & & 5 HNES RHES & & & 5 &S RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
011511220 208 36 020900008 213 20 023100008 116 3
011511220 226A 3 020900008 221 9 023100008 202 7
011511225 221 23 020900008 226 22 023100008 217 7
011511230 216 10 020900008 406 8 023100008 217 15
011611020 218 2 020900010 110 8 023100008 217 43
011611020 408 22 020900010 204 16 023100008 224 4
011611220 402 7 020900010 209 7 023100008 410 15
011611220 403 2 020900010 223 6 023100008 223A 29
011611225 404 4 020900010 225 8 023100010 104 10
011611230 402 8 020900010 224A 5 023100020 407 11
011800816 204 12 020900012 223 10 024600010 105 7
011800825 223A 10 020900014 205 35 025100010 402 3
012109044 104 9 020910012 212A 14 025100012 101 26
012110625 114 3 020910012 216A 14 025100012 211 30
012110635 101 20 021000010 205 11 025100012 212 52
012110655 103 20 021000010 233 16 025100016 116 24
012110660 101 21 021000010 407 4 025100016 207 6
012110820 101 19 021000010 409 6 025100016 212 32
012111020 211 47 021000012 214 30 025100020 211 28
012111025 207 4 021000012 405 13 026100006 214 11
012111035 205 3 021000012 406 15 026100006 218 6
012111040 207 8 021000012 406 18 026100006 226 10
012111050 205 4 021000012 408 15 026100008 401 4
015140512 214 2 021000012 410 9 026100008 402 29
015140514 230 28 021000014 408 5 026100008 406 6
015140616 214 46 021000016 404 17 026100010 216 22
015150520 230 26 021010010 208 15 026100010 217 18
015300512 224 19 021010010 211 49 026100010 223 17
015300614 108 2 021300006 205 51 026100010 225 21
015300614 221A 61 021300008 235 13 026100010 408 21
015600406 105 5 021500008 214 5 026100010 221A 60
015600412 209A 12 021500008 215 6 026100012 405 11
015600416 224 13 021500008 219 36 026100012 406 13
015600516 223A 19 021500008 226 20 026100012 407 10
020100004 116 16 021500010 215 10 026100014 213 6
020100005 224 21 021500010 224A 15 026100014 235 27
020100006 209 11 022300008 202 6 026100014 410 8
020100008 214 3 022300010 214 41 026100020 408 19
020109029 212 39 022300010 216 13 026100024 207 16
020109076 104 5 022400006 218 16 026109013 216 14
020109079 207 17 022400006 226 11 026109017 110 4
020109086 106 28 022400006 235 17 026109023 209 7A
020109120 106 22 022409003 212 48 026200010 111 10
020109125 209 20 022409003 215 20 027100004 116 15
020109125 213 23 022509001 212 45 027100005 224 20
020109160 120 22 023100006 108 7 027100008 204 11
020310010 214 20 023100006 108 24 027100008 213 10
020609805 214 29 023100006 111 22 027100008 221 8
020700010 219 7 023100006 114 5 027100008 406 7
020800014 209 18 023100006 116 12 027100008 407 13
020800014 212 38 023100006 201 6 027100008 223A 38
020800014 218 11 023100006 201 14 027100010 205 36
020800014 235 29 023100006 224 32 027100010 208 16
020900008 213 17 023100006 230 17 027100010 211 48

94




EBanE SIERS|
NUMERICAL PARTS INDEX

B oM &5 HNES REES B & & S HES RHES & & & S HNES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.

027100010 233 15 030500820 205 2 036500065 212 12
027100010 235 5 030500820 207 2 036500072 205 16
027100010 407 3 030500820 211 16 036501147 233 11
027100010 409 4 030500820 212 4 036800004 214 10
027100010 224A 4 030501025 101 17 036800005 111 25
027100012 405 12 030501025 205 5 036800008 111 9

027100012 406 14 030501025 212 7 036800010 107 9

027100012 406 17 030501032 207 3 036800010 206 3

027100014 209 17 030509020 106 3 036800012 213 5

027100014 215 12 030509021 209 5 036800012 214 33
027100014 218 12 031100004 111 13 036800012 226 23
027100014 229 3 031100004 219 5 040106004 205 33
027100014 235 28 031100004 235 10 040106004 219 38
027100014 408 4 031100010 217 39 040106004 233 6

027100014 224A 7 031109027 410 11 040106006 205 14
027100016 404 16 031310820 214 40 040106008 208 21
030102015 214 43 031310820 226 6 040106009 211 7

030102018 401 5 031311020 225 9 040106010 208 10
030102018 402 30 031311030 214 31 040106203 233 4

030102020 209 13 031311045 217 38 040106204 205 19
030102020 213 13 031311050 408 11 040106204 207 32
030102020 226 26 034100508 102 2 040106205 207 38
030102025 214 12 034100508 106 26 040106205 402 15
030102025 226 7 034109090 404 14 040106205 403 3

030102516 217 13 034109091 402 26 040106205 404 7

030103020 214 32 036100010 221 11 040106206 205 26
030103225 212 36 036100015 206 21 040106207 205 15
030103225 223 12 036100017 402 20 040106207 205 25
030103225 225 10 036100017 405 6 040106207 211 6

030103225 226 28 036100020 221A 44 040106208 208 19
030104025 407 9 036100022 403 12 040106303 212 19
030300410 223A 13 036100022 404 22 040106303 402 19
030300412 221 24 036100025 207 26 040106304 207 28
030300414 111 4 036100025 227 8 040106305 402 22
030300414 223A 12 036100025 402 31 040109034 212 14
030300420 223A 8 036100025 221A 43 040109054 205 20
030300528 219 2 036100030 212 29 040109065 212 15
030300528 235 9 036100030 228 16 040109149 402 14
030300540 410 7 036100030 408 10 040116207 211 26
030300625 213 4 036100040 208 20 040146000 221 10
030300628 206 18 036500028 106 18 040146006 212 10
030300628 208 25 036500030 221A 42 040146204 233 10
030300628 214 38 036500042 205 34 040156304 102 3

030300632 206 16 036500047 207 33 040306203 101 12
030300816 106 4 036500047 402 21 040306205 212 26
030300840 209 8 036500052 205 21 040306206 212 27
030300840 225 4 036500052 205 23 042309013 101 14
030300850 206 23 036500052 207 37 042530205 211 8

030303528 214 36 036500052 402 16 042532007 212 18
030309005 101 18 036500052 403 4 042532206 207 15
030500612 101 15 036500052 404 9 048100004 219A 15
030500612 106 7 036500052 221A 74 048100010 206 6

030500616 101 16 036500055 221A 41 048100012 408 13
030500625 208 9 036500062 402 23 048109004 227 6

95



Ebin &S IRR5|
NUMERICAL PARTS INDEX

B &4 E 5 HNES RHES & & & 5 HNES RHES & & & 5 &S RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
050109018 403 5 052300700 219 34 110136400 103 14
050109018 404 8 052310300 212A 11 110156171 106 5
050109019 403 6 052310300 216A 11 110156181 106 8
050109019 404 10 052400380 212A 9 110156191 106 9
050109020 402 24 052400380 216A 9 110156370 106 5
050201325 207 39 060610000 215 3A 110156380 106 8
050201325 233 7 060610000 216 3 110156390 106 9
050202220 205 43 060610000 225 15 110367770 101 28
050202332 211 12 060610000 403 9 110367840 101 28
050203115 206 14 060610000 404 11 110566080 105 10
050203115 207 24 060610000 404 20 110666060 105 4
050209083 101 27 060610000 405 8 110666210 105 3
050301165 211 20 060610000 408 7 110708310 101 23
050309029 402 17 060610000 408 17 110756490 101 36
050609043 212 28 060619004 407 15 110996820 101 22
050609045 212 17 060620000 212 41 111011171 103 1
050609047 208 22 060620000 216 17 111136480 103 16
052100100 201 18 060620000 216A 19 111136490 103 17
052100100 206 4 060639003 405 7 111147491 103 15
052100110 205 30 060640000 216 18 111147501 103 15
052100110 208 26 064100045 101 13 111217670 105 2
052100110 219 9 064200015 101 2 111996410 105 1
052100110 235 4 064200025 221 27 115017491 106 16
052100140 218 4 064210010 103 5 115017541 106 16
052100140 220 8 064210018 103 2 115026251 106 19
052100140 221 5A 064210025 101 3 115026330 106 19
052100140 219A 5 064210025 103 4 115107970 106 15
052100150 219 21 064210030 103 3 115176140 106 21
052100160 220 12 064210040 101 4 115256580 106 1
052100200 218 21 064210040 101 5 115256760 106 1
052100200 219 16 064400030 205 52 115276200 106 2
052100210 211 14 064500030 108 5 115326220 106 17
052100210 211 21 064500030 108 28 115357380 106 24
052100210 227 7 064600016 207 5 115376040 106 25
052100250 220 13 064600016 212 31 115397790 106 29
052100280 111 31 067100022 108 15 120016050 102 6
052100400 201 20 067100043 222 5 120026350 102 1
052100420 105 9 067100062 204 5 120036930 104 1
052109076 104 16 067200078 116 37 120116160 101 40
052109076 107 10 067200078 201 9 120166350 103 6
052109078 101 33 067200078 202 12 120176360 103 7
052109108 111 24 067200150 216 27 120186080 103 10
052109110 111 16 068109052 214 45 120216041 103 13
052109113 101 37 068109053 219 45 120226070 103 11
052110110 221A 65 068109053 226 4 120316281 104 6
052110140 235 19 068109053 235 7 120356131 104 2
052110290 212A 13 068204090 116 36 120356141 104 3
052110290 216A 13 068204112 116 36 120406050 103 12
052300400 221 2 068209075 202 13 120406070 103 8
052300600 111 29 080109061 106 12 120456250 101 41
052300600 207 41 080109061 110 9 120456310 101 41
052300600 219 33 080109127 405 1 120736081 102 5
052300600 221 3 110101360 101 1 120996140 104 15
052300650 212 11 110101490 101 1 125046340 111 6

96




EBanE SIERS|
NUMERICAL PARTS INDEX

B oM &5 HNES REES B & & S HES RHES & & & S HNES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
125116141 111 23 145017790 108 1 185846552 121 13
125156250 111 15 145146320 108 3 185846560 121 10
125256120 102 7 145206220 108 19 185846561 121 23
125406080 111 7 145216730 108 20 185846562 121 22
125416090 111 18 145226450 108 17 185846563 121 21
125976100 111 26 145306510 108 10 185846570 121 8
130340110 202 11 145337030 108 8 185846571 121 2
130996130 116 31 145386910 108 9B 185846572 121 6
131017811 116 1 145387000 108 9A 185846573 121 14
131017811 118 1 145536051 108 16 185846574 121 16
131046390 111 32 145996051 108 18 185846576 121 7
131046430 111 32 145996670 108 13 185846579 121 15
131246010 116 27 145996681 108 4 185846580 121 20
131246010 118 11 145996710 108 21 185846581 121 17
131246170 116 29 165026230 107 1 185846582 121 18
131246170 118 13 165106770 111 1 185846583 121 4
131296255 116 28 165166600 107 15 185846614 120 11
131296255 118 12 165206640 116 32 185846615 120 4
131406360 116 5 165296220 101 9 185846616 120 6
131406360 119 1 165996540 107 14 185846617 120 7
131416170 119 7 165996550 111 2 185846618 120 8
131426200 116 20 185046320 109 1 185846620 120 21
131426230 119 2 185046320 110 2 185846621 120 9
131426310 116 2 185086530 101 31 185866370 121 5
131437360 119 3 185086530 121 1 185866391 120 10
131446006 119 1A 185086551 101 31 185976900 110 5
131446074 119 4 185086551 120 1 195816540 103 18
131446075 119 5 185206084 116 23 198216700 103 9
131446076 119 6 185246060 104 11 198216720 107 7
131446077 119 8 185366190 116 13 198217170 104 7
131501030 116 7 185376140 116 14 198217220 111 14
131501040 116 8 185416480 109 14 198217500 111 11
131501050 116 9 185416490 120 18 198217760 107 3
131507601 116 7 185416500 120 19 198416270 101 39
131507611 116 8 185436180 109 3 198436010 105 8
131507621 116 9 185446269 109 2 198466010 101 6
131606960 116 6 185446270 109 4 198466020 101 7
131646010 201 11 185446271 109 6 198466030 101 8
135566510 105 16 185446272 109 7 198486780 104 14
135616400 114 1 185446274 109 9 198487920 116 34
135996590 114 2 185446276 109 15 198517222 101 11
135996950 105 15 185446277 109 13 198517232 106 10
140036220 101 30 185446278 109 12 198517242 106 11
140116220 107 5 185606170 116 30 198517252 106 23
140166250 107 4 185727000 110 1 198517260 106 20
140406520 107 12 185736330 120 23 198636160 111 3
140517020 101 35 185816340 120 5 198636170 101 27
140546020 101 34 185816360 121 24 198736150 101 32
140606941 104 12 185846286 121 9 199106021 116 10
140607281 104 12 185846371 121 12 199106021 218 17
140986860 107 11 185846378 121 19 199116370 108 25
140996260 104 13 185846468 120 2 199216230 102 4
140996270 105 6 185846549 121 3 199236540 107 8
140996350 116 35 185846551 121 11 199266200 106 30

97



Ebin &S IRR5|
NUMERICAL PARTS INDEX

B &4 E 5 HNES RHES & & & 5 HNES RHES & & & 5 &S RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.

199266270 107 2 314102650 204 8 322262860 211 18
199280300 104 17 314102660 204 13 322263130 211 42
199280560 211 43 314102670 204 13 322325740 205 22
199280560 212 33 314141190 204 15 322325750 207 13
199280580 207 44 314430670 204 18 322325760 207 27
199280580 211 44 314430690 204 20 322325800 233 5

199280580 212 54 314430700 204 20 322327130 207 29
199280590 207 44 314500860 204 3 322327140 207 34
199280590 211 45 314531176 204 22 322327150 207 30
199280590 212 53 314531177 204 23 322361300 205 18
199280630 207 18 314541250 204 4 322361500 205 18
199280640 207 19 314541680 204 6 322371980 205 32
199280650 207 20 314541890 204 6 322513460 205 40
199280720 211 4 314601701 204 1 322513491 212 16
199280730 211 33 314601871 204 1 322513660 211 22
199280740 211 32 314990013 114 6 322514580 207 25
199280750 208 31 314990013 204 9 322521310 205 13
199280760 208 30 320040924 207 43 322521520 205 13
199280770 208 29 320040924 228 1 322531610 205 17
199286340 107 6 320080101 205 37 322531621 207 31
199486220 104 4 320120500 207 9 322531630 205 29
199566651 102 9 320171630 211 24 322571371 233 8

310100980 222 1 320201131 214 21 322590820 207 35
310110190 222 14A 320201200 207 22 322610140 211 23
310110200 222 1A 320210370 206 13 322613180 221 22
310120260 222 16 320260200 207 21 322630140 221 25
310130290 222 18 320551671 215 2 322800161 221 1

310140910 224 26 320551690 215 3 322800161 221A 1

310161500 222 3 320552900 215 1 322840727 221A 33
310161510 222 4 320560771 215 8 322840728 221A 32
310250122 222 12 320690106 228 3 322840773 221A 26
310300880 222 7 320690108 228 5 322840774 221A 29
310301160 224 5 320690111 228 17 322840775 221A 31
310301180 224 8 320690112 228 18 322840779 221A 81
310352641 224 11 320690130 228 4 322840790 221A 6

310353850 224 16 320690149 228 9 322840791 221A 7

310353870 224 22 320690154 228 8 322840792 221A 8

310353890 224 24 320720230 221 28 322840793 221A 9

310361381 222 10 320720290 205 24 322840794 221A 10
310361660 224 3 322051270 211 5 322840795 221A 12
310550110 222 14 322051500 207 11 322840796 221A 15
310560050 222 14B 322117431 212 3 322840797 221A 16
310600681 224A 12 322117451 212 20 322840799 221A 18
310610460 224A 1 322117471 212 21 322840800 221A 19
310610470 224A 2 322117490 233 3 322840801 221A 20
310610480 224A 1 322119060 207 1 322840802 221A 21
310610490 224A 2 322119080 205 1 322840803 221A 22
310610510 224A 11 322140270 207 7 322840804 221A 24
312070670 214 8 322141990 207 40 322840805 221A 34
312100931 214 7 322213450 205 44 322840806 221A 35
312500502 214 6 322213490 212 24 322840807 221A 36
312700650 214 37 322262800 219 32 322840808 221A 37
312700662 226 5 322262810 233 9 322840809 221A 39
312740230 226 8 322262850 211 25 322840810 221A 40

98




EBanE SIERS|
NUMERICAL PARTS INDEX

B oM &5 HNES REES B & & S HES RHES & & & S HNES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.

322840813 221A 56 326240600 212 13 340106620 221 6

322840814 221A 57 326240690 212 22 340170880 216 21
322840817 221A 69 326301770 208 18 340292120 219 44
322840818 221A 80 326312381 212 25 340292120 235 11
322840819 221A 82 326344970 227 1 340292120 219A 6

322840820 221A 83 326345230 211 1 340293826 219A 21
322840821 221A 67 326345250 211 2 340451030 219 31
322840822 221A 88 326370840 212 23 340460180 219 37
322840823 221A 4 326530330 208 28 340490192 235 31
322840824 221A 5 326550210 208 32 340490193 235 32
322840825 221A 2 326550210 225 16 340500750 220 9

324106610 206 17 326570400 208 24 340501030 220 1

324106620 206 19 326610181 208 23 340530290 220 16
324106670 226 13 328110220 227 2 340550870 219 25
324106690 226 21 328260170 208 14 340560340 220 2

324106710 226 15 328300570 227 5 340615881 205 47
324106720 206 15 328300580 227 5 340621880 219 42
324106770 213 7 328320990 226 12 340631220 235 30
324106780 213 8 328360440 208 35 340670030 220 5

324106790 213 3 328360440 226A 2 340670280 212 50
324106800 214 44 328400560 226 3 340671220 218 3

324108031 214 13 328490045 227 10 340671381 218 10
324120980 221 14 328560190 227 3 340671510 235 26
324120990 209 6 328560400 227 4 340671730 219 8

324121000 214 34 328560410 227 4 340671810 219 10
324121000 226 18 328650191 226 1 340671970 235 24
324202700 206 7 330311370 212 9 340672830 216 20
324202780 221 12 334011200 218 1 340673520 220 10
324312960 206 1 334040401 209 1 340673590 216 19
324362080 226 25 334293135 218 28 340673640 220 7

324362090 226 27 334310210 209 16 340673820 216 23
324412290 206 10 334320171 209 19 340673870 218 5A
324412390 206 2 334525090 212 6 340673870 221 5

324501260 221 17 334712030 212 37 340690240 216 26
324501270 214 16 334800360 213 24 340690450 216 25
324501280 214 17 334800420 213 22 340692010 219 17
324541301 214 15 334801330 209 4 340692021 218 23
324910090 205 45 334801360 212 34 340692060 220 4

326010410 211 3 334801390 212 35 340692350 216 24
326110593 208 1 336019133 229 4 340692490 205 48
326110880 211 35 336035690 229 1 340693571 219 19
326111090 211 40 336035711 229 11 340707970 219 39
326130343 208 7 336103420 229 7 340707980 220 11
326130472 208 6 336103440 229 10 340707991 218 7

326130530 211 39 336103460 229 13 340708000 218 8

326140030 208 2 336132640 229 6 340708010 218 9

326140211 211 36 336132651 229 9 340708020 218 19
326160030 208 4 336132661 229 12 340708040 219 14
326160060 211 38 336150020 229 8 340708050 219 20
326170060 208 8 340016700 235 1 340708060 219 23
326211660 212 1 340016721 219 1 340708080 235 22
326211670 212 2 340016721 219A 1 340708090 235 23
326220420 208 11A 340106520 219 3 340708100 235 20
326220430 208 11 340106530 235 6 340708380 235 21

99



Ebin &S IRR5|
NUMERICAL PARTS INDEX

B &4 E 5 HNES RHES & & & 5 HNES RHES & & & 5 &S RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.

340750301 219 12 358104770 225 14 385200891 230 13
340801660 235 25 358104780 213 14 385201810 209 31
344111190 216 1 358200930 213 1 385201810 230 8
344111210 216 4 358200940 225 1 385202100 209 23
344902310 216 9 358500261 225 5 385202110 209 32
344952382 212 40 358511120 225 18 385202110 230 9
344952382 212A 1 358511220 213 21 385210280 209 32A
344952790 216A 1 358511230 213 12 385230250 230 21
344952791 216 16 358511240 209 12 385230300 230 20
344960370 216A 18 358511250 213 11 385240038 230 14
344960429 212A 5 358511260 213 19 385250130 230 25
344960429 216A 5 358550010 225 7 385280210 230 27
344960432 212A 15 358550020 225 20 385310021 230 34
344960432 216A 16 358550190 225 6 385470300 209A 2
344960436 216A 15 358560180 214 26 385470301 209A 9
344960437 212A 8 358560190 214 27 385470302 209A 8
344960437 216A 8 360102060 205 49 385611041 230 1
344960440 212 40A 360102110 202 1 385612820 230 2
344960440 212A 16 360200670 202 5 385650461 230 3
344960452 212A 4 360300080 202 10 385650511 230 5
344960452 216A 4 360501350 202 2 385720011 108 23
350103830 217 6 360700230 201 10 385720360 108 22
350111300 217 1 360710060 201 21 385750360 230 29
350312260 224 27 360720130 201 19 385870301 230 22
350320390 209 26 360740123 201 22 385870640 230 23
350320400 209 29 360771060 201 7 385891128 216 34
350502753 217 8 360771070 201 16 385960550 216 33
350502770 217 9 360771080 201 15 389101950 201 2
350502781 217 10 360771170 222 19 389320231 201 5
350711570 209 24 360771280 222 20 389410310 201 4
350711580 209 34 360800040 201 13 390101100 231 11
350755850 204 24 370310590 216 11 390101290 231 1
350755992 217 16 370310610 216 12 390124250 231 4
355070411 223 1 370770130 216 32 390124260 231 5
355080510 223A 2A 370900760 216 30 390124380 231 8
355105461 217 23 378106940 217 4 390173600 232 7
355105471 217 28 378106950 217 5 390173650 232 16
355111970 217 40 378106960 217 24 390191690 231 13
355171760 217 41 378106970 217 29 390195580 231 14
355252320 223 18 378306890 215 14 390196030 231 16
355605070 209 35 378306910 215 15 390196040 232 11
355605150 209 36 378306930 215 23 390196050 232 9
355605290 215 24 378460640 233 12 390196090 231 18
355630100 223 3 378910020 221 19 390196100 232 10
355700580 223A 2 378910240 223 11 390196110 232 12
355740282 223A 9 378910250 209 3 390196200 232 13
355740283 223A 6 385040990 209A 1 390197120 231 17
355740286 223A 34 385101910 209 33 390197710 232 5
355740287 223A 36 385101910 230 18 390197720 231 15
355752220 223 2 385120700 209 33A 390198180 232 8
355780231 224 29 385150200 217 22 390198190 232 4
355780251 224 30 385150200 230 16 390198241 232 15
355850150 223 14 385200570 230 15 390211900 232 2
358104750 225 2 385200731 230 12 390296301 231 12

100




EBanE SIERS|
NUMERICAL PARTS INDEX

B oM &5 HNES REES B & & S HES RHES & & & S HNES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.

390314780 231 19 398181300 209 15 398750410 204 17
390372000 232 3 398181770 224 28 398750410 204 25
390372400 232 6 398182120 214 14 398750420 219 18
390372410 235 18 398210070 111 8 398750430 222 21
398110100 223 20 398210280 206 5 399100630 218 26
398110100 224 36 398210290 225 11 399111960 222 22
398110110 202 4 398211210 217 34 399111970 215 18
398110110 215 7 398211880 230 11 399112130 218 14
398110110 225 13 398212210 214 4 399112130 235 15
398110240 222 11 398212310 216 5 399113240 219 28
398110501 222 23 398213340 227 9 399113620 222 24
398110501 223 8 398213410 215 22 399113650 214 19
398110550 224A 13 398214450 206 22 399113650 218 24
398111640 213 16 398214540 223 7 399113650 230 7

398113000 225 19 398214590 208 37 399210710 212 47
398113310 219 30 398214590 214 23 399211890 214 42
398113570 202 9 398214590 226A 4 399232470 211 13
398114451 214 9 398215500 226 17 399233780 207 12
398115430 217 32 398230070 215 23A 399235520 205 31
398115500 207 45 398330290 224 12 399235760 217 37
398115530 202 3 398330320 224 18 399260130 208 5

398115630 218 13 398340240 209 38 399261070 211 37
398115630 235 14 398340460 209 30 399261080 211 41
398117180 213 18 398380850 221 21 399261250 208 3

398117710 224 34 398400430 211 27 399261500 205 39
398117790 225 12 398400550 205 12 399261840 205 38
398119670 222 2 398430630 111 30 399370740 211 15
398119870 230 4 398480240 218 20 399410140 214 25
398119972 204 7 398480240 219 27 399431070 214 35
398120410 217 31 398480320 219 26 399431070 226 19
398120790 224A 3 398481040 219 15 399564790 206 8

398120950 221 20 398481300 219 22 399568660 205 10
398120961 209 37 398510070 215 3B 399568720 216 7

398121150 217 2 398510070 225 3 399568730 214 39
398121160 222 9 398510130 221 13 399568740 230 33
398121440 217 36 398510300 216 2 399568750 230 31
398123020 224 2 398510350 211 19 399570110 219 46
398123110 224 35 398510740 201 1 399581320 209 14
398127270 222 10A 398511310 206 20 399581330 209 9

398130310 202 14 398511310 213 9 399588760 223 15
398131210 217 35 398511320 213 2 399600110 212 42
398131310 217 11 398511320 214 22 399600110 216 28
398131330 223 21 398511320 226 14 399611460 215 21
398133690 224 14 398511930 205 41 399612071 212 44
398134730 224 33 398511990 230 35 399612150 206 11
398135010 223 22 398512160 217 12 410810430 221A 86
398135140 223 23 398560730 228 14 454670040 235 3

398135150 223 24 398566470 205 28 485220181 230 10
398180332 219 6 398566470 207 36 490992230 232 1

398180610 219 4 398566480 205 27 490992480 232 14
398180610 235 8 3987501350 201 17 498180100 223 4

398180671 217 14 398750150 224A 14 498211470 208 27
398180890 226 24 398750240 230 6 498221080 221 16
398180921 214 1 398750310 201 8 498221100 214 24

101



Ebin &S IRR5|
NUMERICAL PARTS INDEX

B &4 E 5 HNES RHES & & & 5 HNES RHES & & & 5 H&ES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
599730030 216 31 652304090 406 10 * 209A 4
610160540 404 3 690210430 411 2 * 209A 5
610210640 403 1 690260690 411 1 * 209A 6
610210650 404 1 690360290 411 3 * 209A 7
610210790 404 2 690360320 401 8 % 209A 10
610460480 402 1 697300010 402 4 * 209A 11
610560910 402 5 697460010 408 12 * 212A 2
610560920 402 6 697600350 401 1 % 212A 3
613270430 402 9 697720070 401 6 * 212A 6
613270440 402 18 697720080 401 2 * 212A 7
613310280 402 10 697720090 401 7 * 212A 10
613310290 402 11 698110050 410 14 * 212A 12
613460490 404 6 698210030 409 7 * 216A 2
613460500 404 5 698210060 408 14 * 216A 3
630110770 402 25 698210070 410 6 * 216A 6
630110780 404 13 698220060 405 14 * 216A 7
630110930 404 12 698220080 402 28 * 216A 10
630251250 406 2 699210040 405 10 * 216A 12
630251260 406 4 699210050 403 14 * 216A 17
630251270 406 5 699210050 404 24 * 219A 2
630251280 406 3 699230340 408 3 * 219A 3
630251320 402 27 699230350 408 9 * 219A 7
632020250 405 2 699230360 410 10 * 219A 8
632260260 405 3 699280010 405 15 % 219A 9
638103170 406 1 699280020 403 10 * 219A 10
638112130 403 17 699280030 402 12 * 219A 11
638112130 404 27 699280040 402 13 * 219A 12
638112140 405 4 699280050 403 18 % 219A 13
638150870 409 1 699280060 404 28 * 219A 14
642200010 409 2 699280090 405 5 * 219A 16
642250260 410 5 699340050 404 15 * 219A 17
642501440 410 12 699400040 403 16 % 219A 18
642501450 410 13 699400040 404 26 * 219A 19
642550780 410 4 699400050 403 7 * 219A 20
642560300 410 3 699400050 404 19 * 221A 3
645310330 403 13 699400100 402 2 * 221A 11
645310330 404 23 699600030 410 2 % 221A 13
645370010 403 15 699610180 410 1 * 221A 14
645370010 404 25 699610230 401 3 * 221A 17
650020070 408 1 699680030 403 8 % 221A 25
650150260 408 2 699680030 404 18 % 221A 45
650150270 407 8 * 208 12 * 221A 46
652030500 407 5 * 208 13 * 221A 47
652030510 408 6 % 209 21 % 221A 49
652050070 407 12 * 228 2 * 221A 53
652050080 408 20 * 228 6 * 221A 62
652200650 407 7 * 228 7 * 221A 63
652220340 403 11 % 228 10 % 221A 64
652220340 404 21 * 228 11 * 221A 66
652251330 408 18 * 228 12 * 221A 68
652260690 407 6 * 228 13 * 221A 79
652260700 407 1 * 228 15 * 221A 85
652304070 408 8 * 228 19 * 221A 1A
652304080 406 9 * 209A 3 * 223A 1




EBanE SIERS|
NUMERICAL PARTS INDEX

B oM &5 HNES REES B & & S HES RHES & & & S HNES RHES
Parts No FIG No. | Key No. Parts No FIG No. | Key No. Parts No FIG No. | Key No.
* 223A 3 NSS 120 20
* 223A 4
* 223A 5
* 223A 7
* 223A 11
* 223A 14
* 223A 15
* 223A 16
* 223A 17
* 223A 18
* 223A 20
* 223A 21
* 223A 22
* 223A 23
* 223A 25
* 223A 26
* 223A 27
% 223A 28
* 223A 30
* 223A 31
* 223A 32
* 223A 33
* 226A 1
A90110160 231 2
A90110170 231 3
A90190110 231 9
A90190120 231 10
A90190130 231 6
A90190140 231 7
NSS 109 5
NSS 109 8
NSS 109 10
NSS 109 11
NSS 118 2
NSS 118 3
NSS 118 4
NSS 118 5
NSS 118 6
NSS 118 7
NSS 118 8
NSS 118 9
NSS 118 10
NSS 118 14
NSS 118 15
NSS 118 16
NSS 118 1A
NSS 119 9
NSS 120 3
NSS 120 12
NSS 120 13
NSS 120 14
NSS 120 15
NSS 120 16
NSS 120 17

103



GM152B--PC--JPZ/12E-00-KES

RARANEGEG

4 B LB\ J B\ | 4 4
Quality on Demand

% X = #

T442- 8530
BFMES)ITESET1-26

7/

Y

E Rt

TEL (0533) 84 - 1221
FAX (0533) 84 - 1220



	mc304_364_partslist
	mc304_364_partslist_p104


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages false
  /ColorImageDownsampleType /Average
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages false
  /GrayImageDownsampleType /Average
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages false
  /MonoImageDownsampleType /Average
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




